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SECTION 1: Customer information

Company Name . Toshiba Corporation

Address . 2-9, Suehiro-cho, Ome-shi, Tokyo, 198-8710 Japan

Telephone Number : +81428341050

Facsimile Number . +81428307331

Contact Person . Toshiyuki Echigo
SECTION 2: Equipment under test (E.U.T.)
2.1  ldentification of E.U.T.

Type of Equipment : Notebook Computer

Model Number : Satellite U930

Serial Number . Referto 4.2 in this report.

Rating . DC19v

Country of Mass-production : China

Condition of EUT : Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
Receipt Date of Sample . November 14, 2012
Modification of EUT : No modification by the test lab.

2.2 Product description
Model: Satellite U930 (referred to as the EUT in this report) is a Notebook Computer.

Derived models of the EUT:

Model Touch screen function
Satellite U930 (EUT) -

Satellite U930t Yes

Satellite U935 -

Satellite U935t Yes

Model: Satellite U930/ Satellite U930t has a different sales channel with Satellite U935/Satellite U935t.

Clock frequency(ies) in the system 40MHz (XTAL)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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Radio specification:
Bluetooth:
Equipment type . Transceiver
Frequency of operation . 2402-2480MHz
Bandwidth : 79MHz
Channel spacing :  1MHz (BDR/EDR mode), 2MHz (Low Energy mode)
Type of modulation . FHSS, DSSS
Antenna type . PIFA
Antenna gain with cable loss . 3.24dBi
Antenna connector type : UFL
ITU code . F1D,G1D
When Bluetooth is used, IEEE 802.11 a/b/g/n is not transmitted.
Wireless LAN:
Equipment type . Transceiver
Frequency of operation *1) : 24GHz:  2412-2462MHz (IEEE 802.11b, 11g, 11n-HT20)
2422-2452MHz (IEEE 802.11n-HT40)
W52; 5180-5240MHz (IEEE 802.11a, 11n-HT20)
5190-5230MHz (IEEE 802.11n-HT40)
W53: 5260-5320MHz (IEEE 802.11a, 11n-HT20)
5270-5310MHz (IEEE 802.11n-HT40)
W56: 5500-5700MHz (IEEE 802.11a, 11n-HT20)
5510-5670MHz (IEEE 802.11n-HT40)
W58: 5745-5825MHz (IEEE 802.11a, 11n-HT20)
5755-5795MHz (IEEE 802.11n-HT40)
Bandwidth :  20MHz (IEEE 802.11a/b/g/n), 40MHz (IEEE 802.11n)
Channel spacing . 5MHz (2.4GHz),
20MHz (11a, 11n (HT20, 5GHz)), 40MHz (11n (HT40, 5GHz))
Type of modulation . DSSS, OFDM
Antenna type : PIFA
Antenna gain with cable loss . 3.24dBi (2.4GHz),
3.64dBi (W52), 3.73dBi (W53), 4.77dBi (W56), 4.97dBi (W58)
Antenna connector type : UFL
ITU code : D1D,G1D

*1) Refer to the test report 33CE0266-SH-02-A/B/C for FCC 15.247.
Operation temperature range : 0to+80deg.C
FCC 15.31 (e)
The EUT provides stable voltage (DC3.3V) constantly to the wireless transmitter regardless of input voltage.

Therefore, this EUT complies with the requirement.

FCC 15.203
The EUT has a unique coupling/antenna connector (U.FL). Therefore the equipment complies with the requirement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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SECTION 3: Test specification, procedures & results

3.1  Test specification

Test specification : FCC Part 15 Subpart E: 2012, final revised on August 13, 2012 and effective September 12, 2012
Title * FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators

Section 15.207 Conducted limits

Section 15.209 Radiated emission limits, general requirements

Section 15.407 General technical requirements

The EUT will be tested for compliance with FCC Part 15 Subpart B by the customer.

3.2  Procedures & Results

Item Test Procedure *1) Specification Remarks | Deviation Worst Margin Results

4.8dB

Freq.: 27.64850 MHz
Detector: Average
Phase: N

Mode: Tx 5670MHz,
- N/A  [IEEE 802.11n (HT40)| Complied
Freq.: 27.64800 MHz
Detector: Average
Phase: N

Mode: Tx 5670MHz,
IEEE 802.11n (HT40)

ANSI C63.4:2009
Conducted  |7. AC powerline FCC 15.407 (b)(6) &
emission conducted emission |15.207

measurements

26dB & 20dB |[ANSI C63.4:2009  |FCC 15.407
emission 13. Measurement of [(a)(1)(2)(3) Conducted N/A -
bandwidth intentional radiators |FCC 15.215 (c)

Maximum ANSI C63.4:2009
conducted 13. Measurement of (Fag(cl)l(g)‘(lg; Conducted N/A Complied
output power |intentional radiators

Peak power |ANSI C63.4:2009 |- 1¢ 10 See data
spectral 13. Measurement of @)(1) (25(3) Conducted N/A Complied
density intentional radiators
Peak ANSI C63.4:2009
excursion 13. Measurement of |FCC 15.407 (a)(6) |Conducted N/A Complied
ratio intentional radiators
Spurious 0.4dB
. ) Freq.: 5470.000 MHz
emission |\ANSI C63.4:2009 10 45 109 15 407 . Detector: Peak .
& 13. Measurement of Radiated N/A R . Complied
. : . ; (b), 15.205 & 15.209 Polarization: Vertical
Restricted intentional radiators .
band edges Mode: Tx 5510MHz,
IEEE 802.11n (HT40)
Dynamic
FCC 06-96 .
Zreelzggﬁggy APPENDIX FCC 15.407 (h) Conducted 2) N/A N/A

*1) These tests were also referred to KDB 789033 (FCC), "Guidelines for Compliance Testing of Unlicensed National
Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.

*2) Refer to the test report 33CE0266-SH-02-E.

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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3.3 Addition to standard

Item Test Procedure Specification | Remarks Worst Margin Results
. ANSI C63.4:2009

Occupied 13. Measurement of

Bandwidth . : - Conducted |- -

(99%) intentional radiators,

RSS-Gen 4.6.1

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422
* Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4 Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

No.1 SAC™/SR™ No.2 SAC/SR No.3 SAC/SR
Item Frequency range ) () )

Conducted emission 150kHz-30MHz 3.6dB 3.6dB 35dB
(AC Mains) LISN

Radiated emission 9kHz-30MHz 3.7dB 3.7dB 3.6dB

(Measurement distance: 3m) 30MHz-300MHz 4.9dB 5.1dB 49dB

300MHz-1GHz 5.0 dB 5.2 dB 4.9dB

1GHz-15GHz 4.8dB 4.8dB 4.9dB

Radiated emission 15GHz-18GHz 5.6 dB 5.6 dB 5.6 dB

(Measurement distance: 1m) 18GHz-40GHz 4.6 dB 43dB 4.4 dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than the site margin.

Radiated emission test
The data listed in this test report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test
Power measurement uncertainty above 1GHz for this test was: (+) 1.5dB
Bandwidth measurement uncertainty for this test was: () 5.4%

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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3.5 Test location

UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN

Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
ECQ . IC S Width x Depth x | ground plane (m)/ Maximum
egistration | Registration . . measurement
No. No. Height (m) horlzont_al distance
conducting plane
[J No.1 semi-anechoic chamber | 697847 2973D-1 206 x11.3x7.65 | 20.6 x11.3 10m
[J No.2 semi-anechoic chamber | 697847 2973D-2 206 x11.3x7.65 | 20.6 x11.3 10m
X No.3 semi-anechoic chamber | 697847 2973D-3 127x7.7x5.35 | 12.7x7.7 5m
[J No.4 semi-anechoic chamber | - - 8.1 x5.1x3.55 8.1x5.1 -
[J No.1 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
[J No.2 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
XI No.3 shielded room - - 6.3x4.7x2.7 6.3x4.7 -
[0 No.4 shielded room - - 4A4X47X27 4.4x4.7 -
X1 No.5 shielded room - - 7.8x6.4x%x2.7 7.8x6.4 -
[J No.6 shielded room - - 7.8x6.4x%x2.7 7.8x6.4 -
[J No.7 shielded room - - 276 x 3.76 x 2.4 2.76 X 3.76 -
3.6  Testsetup, Data of test & Test instruments

Refer to APPENDIX 1 to 3.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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SECTION 4: Operation of E.U.T. during testing
4.1  Operating mode
Test item Mode Tested frequency Worst data
mode *1)
Conducted emission | Transmitting IEEE 802.11n (HT40) | 5670MHz PN9, MCSO
Radiated emission (SISO)
(below 1GHz) *2) Transmitting IEEE 802.11n (HT40) | 5670MHz PN9, MCS8
(MIMO)
Other items Transmitting IEEE 802.11a 5180MHz, 5220MHz, PN9, 6Mbps
5240MHz
5260MHz, 5300MHz, PN9, 6Mbps
5320MHz
5500MHz, 5580MHz, PN9, 6Mbps
5700MHz
Transmitting IEEE 802.11n (HT20) | 5180MHz, 5220MHz, PN9, MCS0
(SISO) 5240MHz
5260MHz, 5300MHz,
5320MHz
5500MHz, 5580MHz,
5700MHz
Transmitting IEEE 802.11n (HT20) | 5180MHz, 5220MHz, PN9, MCS8
(MIMO) *3) 5240MHz
5260MHz, 5300MHz,
5320MHz
5500MHz, 5580MHz,
5700MHz
Transmitting IEEE 802.11n (HT40) | 5190MHz, 5230MHz PN9, MCS0O
(SISO) 5270MHz, 5310MHz
5510MHz, 5550MHz,
5670MHz
Transmitting IEEE 802.11n (HT40) | 5190MHz, 5230MHz PN9, MCS8
(MIMO) *3) 5270MHz, 5310MHz
5510MHz, 5550MHz,
5670MHz

*1) The worst condition was determined based on the test result of Maximum Conducted Output Power.

*2) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ”of TCB Council Workshop October 2009.
*3) As this transmitter has MIMO mode for only MCS8 to MCS15, we need not to consider array gains.

Antenna port used:

Single output (11a, 11n (SISO)) | Multi output (11n (MIMO))
Maximum conducted output power | - Main Main + AUX
- AUX
Other tests - Main (worst) Main + AUX
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile +81 463 50 6401
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EUT has the power settings by the software as follows;
Test software: DRTU version 1.5.7.0432 (Intel)
Power settings:
W52]
5180MHz/5190MHz | 5220MHz 5240MHz/5230MH
z
Main AuX Main AuX Main AuX
1la 24.5 24.0 24.5 24.0 24.5 24.5
11n (HT20)(SISO) 24.0 245 25.0 24.5 25.5 25.0
11n (HT20)(MIMO) | 26.0 25.5 26.0 25.5 26.0 25.5
11n (HT40)(SISO) 21.0 21.0 - - 26.0 26.0
11n (HT40)(MIMOQ) | 23.5 23.0 - - 27.5 27.0
W53]
5260MHz/5270MHz | 5300MHz 5320MHz/5310MH
z
Main Aux Main Aux Main Aux
11a 25.0 24.5 25.5 25.0 25.5 25.5
11n (HT20)(SISO) 25.5 25.0 26.0 25.0 26.0 25.5
11n (HT20)(MIMOQ) | 26.0 25.5 26.5 26.0 26.5 26.5
11n (HT40)(SISO) 26.5 26.0 - - 20.5 22.0
11n (HT40)(MIMO) | 27.5 27.0 - - 27.0 26.5
W56]
5500MHz/5510MHz | 5580MHz/5550MH | 5700MHz/5670MH
y4 y4
Main Aux Main Aux Main Aux
11a 27.5 27.5 28.0 28.0 28.5 28.5
11n (HT20)(SISO) 27.5 27.5 28.0 28.0 28.5 28.5
11n (HT20)(MIMQ) | 28.5 28.5 29.0 29.0 29.5 29.0
11n (HT40)(SISO) 27.5 27.5 29.0 29.0 29.5 29.5
11n (HT40)(MIMO) | 30.0 29.5 30.5 30.0 30.5 30.0

* This setting of software is the worst case. Any conditions under the normal use do not exceed the condition of setting.

Justification: The system was configured in typical fashion (as customer would normally use it) for testing.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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4.2 Configuration and peripherals
A B
———( & AC120V/60Hz
1 2
34|65 6 7
C D
* Test data was taken under worse case conditions.
Description of EUT and support equipment
No. | Item Model number Serial number Manufacturer Remarks
A Notebook Computer Satellite U930 *1) Toshiba EUT *2)
B AC Adaptor PA5096U-1ACA G71CO000FF1100 Toshiba -
C Mouse MO28UOL 453859 Lenovo -
D Headphones HP-H500N - AudioComm -

*1) XC134402H: Maximum conducted output power test, XC125749H: Other test
*2) Intel® Centrino® Advanced -N 6235 (Model: 6235ANHMW, FCC ID: PD96235ANH) is installed in the EUT.

List of cables used

No. | Cable Name Length (m) Shield Remarks
Cable Connector
1 DC 1.7 Unshielded Unshielded -
2 AC 1.7 Unshielded Unshielded -
3 HDMI 3.0 Shielded Shielded -
4 USB 2.0 Shielded Shielded -
5 USB 1.8 Shielded Shielded -
6 Audio 1.2 Unshielded Unshielded -
7 Mouse 1.8 Unshielded Unshielded -

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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SECTION 5: Conducted emission

5.1 Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2  Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals was
aligned and was flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other
grounded conducting surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50o0hm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT within a Shielded room.
The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, an average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ Average
IF Bandwidth : 9kHz

55 Results

Summary of the test results : Pass

Refer to APPENDIX 1

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile : +81 463 50 6401
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SECTION 6: Radiated emission

6.1  Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

6.2  Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 0.8m above the conducting ground plane.
The rear of EUT was aligned and flushed with rear of tabletop.
Photographs of the set up are shown in APPENDIX 3.

6.3  Test conditions

9kHz - 40GHz
Table top

Frequency range
EUT position

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane and
at a distance of 3m (below 15GHz) / 1m (above 15GHz). Measurements were performed with quasi-peak, peak and
average detector.
<Below 30MHz>
The EUT was rotated a full revolution in order to obtain the maximum value of the electric field intensity.
The measurements were performed for vertical polarization (antenna angle: Odeg.to 360deg.) and horizontal
polarization. Drawing of the antenna direction is shown in Figure 1.
<Above 30MHz>
The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field intensity.
The measurements were performed for both vertical and horizontal antenna polarization. Drawing of the antenna
direction is shown in Figure 2.

The radiated emission measurements were made with the following detection.

<Below 30MHz>
Frequency 9kHz to 90kHz & 90kHz to 150kHz | 490kHz to
110kHz to 150kHz 110kHz | t0 490kHz | 30MHz

Detection type PK/AV QP PK/AV QP

IF Bandwidth 200Hz 200Hz 9kHz 9kHz
<Above 30MHz>

Frequency 30-1000MHz 1-40GHz

Detection type | Quasi-Peak Peak Average *1)

. RBW: 1MHz RBW: 1MHz
IF Bandwidth 120kHz VBW: 3MHz VBW: *2)

*1) When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.
*2) Refer to the VBW (Average) Calculation & Duty chart sheet in APPENDIX 1.

Below 30MHz

* FCC Part 15 Section 15.31 (f)(2) (9kHz-30MHz)

9kHz — 490kHz [Limit at 3m]= [Limit at 300m]-40log (3[m]/300[m])

490kHz — 30MHz [Limit at 3m]= [Limit at 30m]-40log (3[m]/30[m])

*1) Average Measurement was measured based on G).6).d) (Method VB) of "Guidelines for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E”.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400 / Facsimile +81 463 50 6401
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9kHz to 1GHz
The result also satisfied with the general limits specified in FCC 15.209 (a).

Above 1GHz
Inside of restricted bands (FCC 15.205): Limit in FCC 15.209 (a)
Outside of the restricted bands: Limit 68.2dBuV/m (-27dBm e.i.r.p.*) in FCC 15.407(b)(1)(2)(3)

Restricted band edge: Limit in FCC 15.209(a)
Since this limit is severer than the limit of the inside of restricted bands.

*Electric Field Strength to e.i.r.p. conversion

P [dBm] = E [dBuV/m] -95.2 [dB]

P [dBm] =10 x LOG ( ({10~ (E [dBuV/m]/20) * 10 ~ (-6) * (Distance = 3[m]) ) * 2 } / 30) x 103) (uV/m):
P is the e.i.r.p. (Watts)

* Distance Factor for the measurement at 1m: 20 x log (3.0m/1.0m) = 9.5dB

The carrier level and noise levels were confirmed at each tilt angle of LCD of EUT to see the angle of maximum noise,
and the test was made at the tilt angle of 90 deg. that has the maximum noise.

Figure 1. Direction of the Loop Antenna

Side View (\ertical) : Side View (Horizontal)
|
EUT | 135deg
> |
et
I
|
|
|
I
Front side: O deg.
Forward direction: clockwise
Top View (Horizontal)
EUT >

Antenna was not rotated.

UL Japan, Inc.

Shonan EMC Lab.
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Figure 2. Antenna angle

No.3 Semi-Anechoic Chamber (Antenna angle) e Teiee™ || No.3 Semi-Anechoic Chamber (Antenna angle) e ey "

90 deg.

0 deg

Horn Antenna =]

Measuring Receiver TurnTable

Biconica}Amenna 0 deg.
Logperiodic Antenna

3m/3t

3m/3t

TurnTable

3m 3m

No.3 Semi-Anechoic Chamber (Antenna angle) Radiated Emission

0 deg. Horn Antenna

3m/3t

6.5 Bandedge

Band edge level at 5150MHz, 5350MHz, 5460MHz, and 5725MHz is below the limits of FCC 15.209 and band edge
level at 5470MHz is below the limit of -27dBm e.i.r.p.. Refer to the data.

6.6 Results

Summary of the test results : Pass
* No noise was detected other than listed points.

Refer to APPENDIX 1
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SECTION 7: Antenna terminal conducted tests

Test Procedure
The tests were made with below setting connected to the antenna port with the test instrument.

Test Span RBW VBW Sweep | Detector Trace Instrument
time used
and Test
method

26dB bandwidth Enough width to Close to Greater than | Auto Peak Max Hold | Spectrum
display 1% RBW Analyzer
26dB Bandwidth of EBW

99% occupied Enough width to Close to Three times | Auto Smple Max Hold | Spectrum

bandwidth display 1% of RBW Analyzer
26dB Bandwidth of Span

20dB bandwidth Enough width to Close to Three times | Auto Peak Max Hold | Spectrum
display 1% of RBW Analyzer
26dB Bandwidth of Span

Maximum - - 50MHz - - - Power Meter

conducted method PM

output power

*1)

Peak power spectral| Enough width to 1MHz 3MHz Auto Sample Clear Write| Spectrum

density display Power Averaging Analyzer

*2) 26dB Bandwidth (100 times) method SA-2

Peak excursion Enough width to 1MHz 3MHz Auto Peak Max Hold | Spectrum

ratio display Sample Clear Write| Analyzer
26dB Bandwidth Power Averaging method SA-2

(100 times)

*EBW: Emission Bandwidth

*1) Maximum Conducted Output Power was measured based on Method PM of "Guidance for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.

*2) PSD was measured based on Method SA-2 of "Guidance for Compliance Testing of Unlicensed National
Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Summary of the test results : Pass

Refer to APPENDIX 1

UL Japan, Inc.
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Conducted emission
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Test instruments
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APPENDIX 1: Data of Radio test

DATA OF CONDUCTED EMISSION TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2012/12/05

Mode : IEEE802.11n (HT40), Tx5670MHzMCSO
Report No. : 33CE0266-SH-02-D-R1
Power : AC 120V / 60Hz
Temp./Humi. : 23deg.C / 38%RH
Limit1 : FCC 15C (15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer : Tatsuya Arai
80 —— Limit1 (QP)
70 —— ~ Limit2 (AV)
60 | ~ N(PK)
= B | O § N (QP/AV)
= \ i~
g 50 | I T L1PK)
S L1 (QP/AV)
(3]
= 40
= M 1
S T TN
= 30 A ‘\\‘)‘\w‘\‘“‘wﬂ W '“wq i WP}WWM | HHHM.
20 '} i
10
0
2 .3 S5 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Freq Reading CFac Results Limit Margin
No - T [ | - <QP> | <AV> | <QP> | <AV> | <@P> | <AV> | Phase | Comment
IMHzl | [dBuV] | [dBuVI | [dB] | [dBuVl| [dBuVI| [dBuVl| [(dBuvl| [dB] | [dB]
1| 0.15820| 443 321| 127| 570| 448| 655 555 85 107| N
2| 023600 351| 267 127| 478| 394| 622 522 144 128 N
3| o031e600| 264| 164| 127| 391| 291| 598 498 207 207| N
4| 063450\ 244| 17| 127| 371| 294| 560| 460 189 168| N
5| 458400 135 ---| 129| 264| ---| 560| 460 298| ---| N
6| 2764850 315\ 314| 138 453 452| e00| 500 147 48[ N
7| o.15820| 427| 314| 127 655| 555 101| 114 L1
8| 023540| 358 262| 127 622| 522 137 133| L1
9| 031450| 256 158 127 5908| 498 215 213| L1
10| 063500 250 174| 127 560| 460 183 159 L1
11| 458400 140 ---| 129 ---| se0| 460| 201| ---| L1
12| 2764850 303| 302 138 600| 500| 159 60| L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]
LISN: SLS-05
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Limit1 : FCC 15
Limit2 : FCC 15

C(
C

15.207
(15.207

DATA OF CONDUCTED EMISSION TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room

) QP
) AV

Mode

Report No.

Power
Temp./Humi.

Engineer

Date : 2012/12/05

: [EEE802.11n(HT40), Tx5670MHzMCS8
: 33CE0266-SH-02-D-R1

: AC 120V / 60Hz

: 23deg.C / 38%RH

: Tatsuya Arai

80 ~—— Limit1 (QP)
70 —— ~ Limit2 (AV)
60 — , N (PK)
s ( ¢ N(QP/AV)
g 50 O 1 | L1(PK)
L1 (QP/AV)
@ a Wy
g 40 L ‘
= i WLy L \\um
= | ‘, o |
> 30 R - | £ ‘rhm,“ ﬁU\\‘v‘;— I M‘ ” WM&MWW“ “H ‘I
- ! X1 T‘Wl AR i |
= ALY
20 Tl T
10
0
2 3 S5 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Fre Reading C.Fac Results Limit Margin
No g <QpP> <AV> ) <QP> | <AV> <QP> | <AV> <QP> | <AV> [ Phase | Comment
[MHz] [dBuV] | [dBuV] | [dB] | [dBuV]|[ [dBuV]| [dBuV] | [dBuV]| [dB] [dB]
1| 0.16070 440 321 127 56.7 448 654 554 8.7 106 N
2| 0.23850 345 260 127 472 387 621 521 149 134 N
3| 0.32000 256 158 127 383 285 597 497 214 212 N
4| 0.63250 248 166 127 375 293 560 460 185 167 N
5 4.71300 139 --- 129 268 --- 560 460 292 --- N
6| 2764800 315 314 138 453 452 600 500 147 48 N
7| 0.16130 422 314 127 653 553 104 112 L1
8| 0.23900 349 253 127 621 521 145 141 L1
9| 0.32050 244 149 127 596 496 225 220 L1
10| 0.63550 252 173 127 560 460 181 160( L1
11| 4.71300 150 --- 129 --- 560 460 281 --- L
12| 2764800 303 302 138 600 500 159 6.0 L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]

LISN: SLS-05
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5180.0000 26.265
5220.0000 26.189
5240.0000 26.157
Tx, 5180MHz Tx, 5220MHz
- Agilent RL i Agilant RL
Rof @ dBm sAtten 18 4B Rof @ dBm "Atten 18 dB
sPeak | T ':2"‘ | |
ng | gt w | - by
| T : T I [P # ‘“-u— T
- | N— e -
o I BT ] I e oy
Lafy Lafv
Center 5,180 B0 GHz Span 6@ MHz Span 6@ HHz
Res 270 kHz WEH 528 kHz Sweep 1.04 ms (1281 pts) WUEH 528 kHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH X Pur 9900 2 Occ BH X Pwr 9900 1
1588@1 HHZ W dB 2600 B 16821@ HHZ ¥ dB 26,00 dB
Transmit Froq Error O7.138 kHz Transmit Freq Error G7.146 kHz
x dB Bandwidth 26265 MHz x dB Bandwidth 26,189 MHz

TX, 5240MHz

v Agilent RL
Fof @ dBm sftten 18 dB
*Peak
Log T T
18 4 o= e
B/ | i [ ¥
I S e 1
| el 1 b YO |
s N
Lafy
M1 52
Center 5.248 B0 GHz Span GO MHz
wRas BH 278 kHz wEH 528 kHz Sweep 1.84 ms (1281 prs)
Occupied Bandwidth Occ BH % Pur 9900 %
16.8346 MHz W dB 2600 B
Transmit Freq Error 67180 kHz
% dB Bandwidth 2B.157 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5260.0000 28.732
5300.0000 32.962
5320.0000 31.426
Tx, 5260MHz Tx, 5300MHz
i Agilent RL o Agilent RL
Rof @ dBm ®Atten 18 dB Rof @ dBm "Atten 18 dB
wFeak wPeak
N S N A B S & ST
| [ 3 .\h""-hé. - I e - "
e — -
Lafy | Laflv
HL 52
260 08 GHz Span 6@ MHz Center 5,300 80 GHz Span 6O MHz
270 kHz WEH 528 kHz Sweep 1.04 ms (1281 pts) sles BH 330 kM2 sUEH 1 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH X Pur 9900 2 Occupied Bandwidth Occ BH X Pur 9900 1
158598 HHZ W dB 2600 B 1?111@ HHZ ¥ dB 26,00 dB
Transmit Froq Error 01491 kHz Transmit Freq Error 45,596 kHz
x dB Bandwidth 28732 MKz x dB Bandwidth 32,962 MHz
Tx, 5320MHz
v Agilant RL
Fof 0 dBm sftten 18 dB
*Peak
o — 8 —
i = S -
Lafy
Hl 32
Center 5,320 08 GHz Span 6@ MHz
sles BH 330 kHz sUEH 1 MHz Sweep 1.04 ms (1281 prs)
Occupied Bandwidth Occ BH % Pur 99,00
17.1442 MHz wWdB -2 db
Transmit Freq Error 45,238 kHz
x dB Bandwidth 11.426 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place

Temperature / Humidity 23deg.C

UL Japan, Inc. Shonan EMC Lab.
Date November 30, 2012
, 54%RH

No.5 Shielded Room

Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5500.0000 34.811
5580.0000 34.890
5700.0000 34.946
Tx, 5500MHz Tx, 5580MHz
i Agilent RL o Agilent RL
Rof @ dBm sAtten 18 4B Rof @ dBm "Atten 18 dB
wFeak wPeak
) - b -
dB/ 4 s dB/ [ ¢
et b, LN ot 3 e -
P A YN - | u
Lafy Lafv
H1 32 HL 52
Center 5.500 80 GHz Span 6@ MHz Center 5600 88 GHz Span 6@ HHz
Res 60 kHz sUEH 1.1 MHz Sweep 1.04 ms (1281 pts) slies BH 360 kHz sUEH 1.1 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH X Pur 9900 2 Occupied Bandwidth Occ BH X Pur 9900 1
1??3@1 HHZ W dB 2600 B 1??5@8 HHZ ¥ dB 26,00 dB

Transmit Freq Error 100,263 kHz Transmit Freq Error 1360897 kHz
x dB Bandwidth 3,511 MHz x dB Bandwidth 34,898 MHz
Tx, 5700MHz
0 Agilent RL
Fof @ dBm sftten 18 dB
*Peak
Log T T
18 4 4 r 2, i
dBs | | ° |
B A EW
P i —
] b= | 1 I r
s ‘.‘L

Lafy
Ml 52

Center 5./08 80 GHz Span GO MHz

afies BH 360 kHz WUBH 1.1 MHz Sweep 164 ms (1201 ms)
Occupied Bandwidth Occ BH % Pur 9900 %
17.8099 MHz W dB 2600 4B

186272 KHz
14,948 MHz

Transmit Freq Error
% dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5180.0000 29.583
5220.0000 29.885
5240.0000 29.458
Tx, 5180MHz Tx, 5220MHz
i Agilent RL o Agilent RL
Rof @ dBm ®Atten 18 dB Rof @ dBm "Atten 18 dB
wPeak I T ':2”‘ | | I
o [ 2 B . i — 20—
P i B e W =l T g |
] B I T
Lafy Laflv
H1 32 HL 52
Center 5,150 08 GHz Span 6@ MHz Center 5220 88 GHz Span 6@ HHz
Res 380 kHz WWEH 918 kHz Sweep 1.04 ms (1281 pts) slies BH 308 kHz WUEH 918 kHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH X Pur 9900 2 Occupied Bandwidth Occ BH X Pur 9900 1
183522 HHZ W dB 2600 B 18@291 HHZ ¥ dB 26,00 dB
Transmit Froq Error 25910 KHz Transmit Freq Error 20,857 kHz
x dB Bandwidth F9583 MHz x dB Bandwidth 29,885 MHz

Tx, 5240MHz
v Agient RL
Beof 0 dBin "Avton 10 48
*Peak
Log T T T
10 | [ e toe
dB/ | [T % ‘
z"' b % T
Lo "d' T el
LA
M1 52

Center 5.248 B0 GHz

Span GO MHz

sfies BH 300 kHz WEN 918 khz Sweep 164 ms (1201 ms)
Occupied Bandwidth Occ BH % Pur 9900 %
wWdB -2 db

18.1144 MHz

9,619 kHz
ZO458 MHz

Transmit Freq Error
% dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

November 30, 2012
23 deg.C , 54 %RH

No.5 Shielded Room

Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5260.0000 29.844
5300.0000 32.964
5320.0000 32.856
TX, 5260MHz Tx, 5300MHz
i Agilent RL 5 Agilant RL
Rof @ dBm sAtten 18 4B Rof @ dBm "Atten 18 dB
sPeak sPeak
Log T Log T T
L;K -5' . ¥ LE, d -
™ . - L T T - o TP T
b g F | e
e -\ st | )
Lafy Lafhv
Hl 52
Span 60 HHz Center 5300 89 Giiz Span 60 HHz
WEH 620 kHz Swesp 1.4 ms (1201 prs) sRes BH 330 kHz WUEH 1 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BH X Pur 9900 2 Occupied Bandwidth Occ BH X Pur 9900 1
18_31194 HHZ W dB 2600 B 18_2ﬁgg HHZ ¥ dB 26,00 dB
Transmit Freq Error 18037 Kz Transmit Freq Error 15895 kHz
x dB Bandwidth 29,544 Miiz x dB Bandwidth 12,964 Milz
Tx, 5320MHz
v Agilent RL
Fof @ dBm sftten 18 dB
wPeak
Log T
dB/ )4 g
- """"-\'q-'\...ﬂ_r:’ |
Lt | “‘h'_"-
Lafy
Hl 52
Center 5.320 08 GHz Span 60 HHz
shes BH 330 kHz “UBH 1 MH Swesp 104 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 99,00
18.1716 MHz W dB 2600 B
Transmit Freq Error 25627 kHz
x dB Bandwmidth 12,856 Miiz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.
November 30, 2012
23 deg.C , 54 %RH

No.5 Shielded Room

Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5500.0000 38.382
5580.0000 38.159
5700.0000 38.305
Tx, 5500MHz Tx, 5580MHz
i Agilent RL o Agilent RL
Rof @ dBm ®Atten 18 dB Rof @ dBm "Atten 18 dB
wFeak wPeak
7 - —— T  — 52—
e '*muxm_“vm_ﬁ 1 R i R e
gt It ! [y . ! =E
s’ | "..J"?“.'J.v v | | e,
Lafy Lafv
H1 32 HL 52
Center 5,500 08 GHz Span 6@ MHz Center 5600 88 GHz Span 6@ HHz
Res 190 kHz sUEH 1.2 MHz Sweep 1.04 ms (1281 pts) slies BH 390 kHz sUEH 1.2 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH X Pur 9900 2 Occupied Bandwidth Occ BH X Pur 9900 1
185299 HHZ W dB 2600 B 19@153 HHZ ¥ dB 26,00 dB
Transmit Froq Error Transmit Freq Error 201669 kHz
x dB Bandwidth x dB Bandwidth 18,159 MHz

TX, 5700MHz

Fof @ dBm sAtten 18 dB

RL

dB/ | | | ¥
¥
i M

et

Lafy

Hl 52

Centar 5,700 88 GHz

sltes BH 390 kiz

Occupied Bandwidth
18.9748 MHz

Transmit Freq Error 161016 kHz
% dB Bandwidth 18,305 MHz

sUEH 1.2 HHz

Span G0 FHz
Sweep 184 ms (1201 prs)

Occ BH % Pwr 99,68 %
wWdB -2 db

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5180.0000 20.487
5220.0000 20.157
5240.0000 20.379
Tx, 5180MHz Tx, 5220MHz
3 Agilent RL 3 Agilent RL
Ref & dBm #fAtten 10 dB Ref @ dBm #Atten 10 dB
lee” e
ég/ rm”v\ o A < 2 Vil ‘? ég/ - bl ¥ 2 I A
ot A . Mﬂf M,
LoAv Lofw
M1 $2 Ml $2
Center 5.180 908 GHz Span 30 MHz Center 5.220 009 GHz Span 3@ MHz
#Res BH 220 kHz #JBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #JBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.08 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6781 MHz x dB -26.60 dB 17.6719 MHz % dB -26.00 dB

Transmit Freq Error —-38.058 kHz

Transmit Freq Error -54.345 kHz

% dB Bandwidth 20.487 MHz % dB Bandwidth 26.157 MHz
Tx, 5240MHz

3 Agilent RL

Ref @ dBm #Atten 18 dB

#Peak

Log

18 2, oy 2 P, n

4B/ T Bl

LoAv

ML $2

Center 5.240 006 GHz Span 30 MHz

#Res BH 228 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth Occ BW % Pur  99.00 %
17.6813 MHz x dB -26.60 dB

Transmit Freq Error  -53.124 kHz

% dB Bandwidth 26.379 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5180.0000 19.834
5220.0000 19.938
5240.0000 19.904
Tx, 5180MHz Tx, 5220MHz
3 Agilent RL 3 Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 10 dB
#Peak #Peak
Log Log
® A e s & i e
A Mg > M
Lmnema 7 i ottt i
LoAv LgAw
M1 S2 ML S2
Center 5.189 000 GHz Span 3@ MHz Center 5.220 000 GHz Span 3@ MHz
#Res BH 2608 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 260 kHz #UBH 1 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BW % Pur  99.08 % Occupied Bandwidth Occ BH % Pur  99.00 %

17.6265 MH=z % dB  -26.00 dB

Transmit Freq Error -55.758 kHz

17.6180 MHz

Transmit Freq Error -61.961 kHz

®x dB -26.00 dB

% dB Bandwidth 13.834 MHz % dB Bandwidth 19.938 MHz
Tx, 5240MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
16
4B/ WWMWW
Eyi s
s vl o
LoAv
ML $2
Center 5.240 006 GHz Span 30 MHz
#Res BH 2608 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %
17.6@048 MHz x dB -26.60 dB
Transmit Freq Error  -46.666 kHz
% dB Bandwidth 13.904 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5260.0000 19.582
5300.0000 19.816
5320.0000 19.564
Tx, 5260MHz Tx, 5300MHz
3 Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
Log Log
ig/ A e ég y For MJIM\MVMWA\-W-W"
e I,
2 \J: i g
Pt T i P s
LgAv LgAw
Ml $2 Ml $2
Center 5.2680 000 GHz Span 3@ MHz Center 5.360 000 GHz Span 36 MHz
#Res BH 260 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts) #Res BH 200 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥ Occupied Bandwidth Occ BH % Pur  99.60 X
17.6568 MHz x dB 2600 dF 17.6420 MHz x dB 2600
Transmit Freq Error -49.648 kHz Transmit Freq Error -36.382 kHz
% dB Bandwidth 19.582 MHz % dB Bandwidth 19.816 MHz
Tx, 5320MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
ig/ P R [ g
e = g
LgAv
M1 52
Center 5.320 086 GHz Span 38 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.6371 MH=z % dB -26.00 dB
Transmit Freq Error  -56.604 kHz
% dB Banduidth 19.964 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5260.0000 19.789
5300.0000 19.796
5320.0000 19.492
TX, 5260MHz Tx, 5300MHz
3 Agilent RL 3 Agilent RL
Ref & dBm #fAtten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log Log
1a A 5 1@
ey e NI B ! 9B/ e WW»JMWW
L g 37 e
e S s ]
LgAv Lofw
ML S2 ML 52
Center 5.2680 000 GHz Span 3@ MHz Center 5.308 000 GHz Span 3@ MHz
#Res BH 2608 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 260 kHz #UBH 1 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BW % Pur  99.08 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6179 MHz x dB -26.00 dB 17.6388 MHz ®x dB -26.00 dB
Transmit Freq Error -52.771 kHz Transmit Freq Error —-G65.318 kHz
% dB Bandwidth 13.789 MHz % dB Bandwidth 18.796 MHz
Tx, 5320MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
ég/ ?,_w' Roea i i MR T
2 g
[P ™ el
LoAv
ML 52
Center 5.320 006 GHz Span 30 MHz
#Res BH 2608 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %
17.6278 MHz x dB -26.60 dB
Transmit Freq Error  -50.424 kHz
% dB Bandwidth 19.492 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5500.0000 20.180
5580.0000 20.689
5700.0000 20.468
Tx, 5500MHz Tx, 5580MHz
3 Agilent RL 3 Agilent RL
Ref & dBm #fAtten 10 dB Ref @ dBm #Atten 10 dB
lee” e
2, e i e e i 2, P
TS S P AT
LoAv Lofw
M1 $2 Ml $2
Center 5.508 80§ GHz Span 30 MHz Center 5.580 009 GHz Span 3@ MHz
#Res BH 220 kHz #JBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #JBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.08 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6834 MHz * dB -26.00 4B 17.6678 MHz % dB -26.00 db

Transmit Freq Error -59.730 kHz

Transmit Freq Error -36.376 kHz

% dB Bandwidth 20.189 MHz % dB Bandwidth 20.689 MHz
Tx, 5700MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
ég y ek e e
I
ot _rw\,.' M,W %M Aol v
LoAv
ML 52
Center 5.700 006 GHz Span 30 MHz
#Res BH 2608 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %
17.6635 MHz x dB -26.60 dB
Transmit Freq Error  -25.327 kHz
% dB Bandwidth 20.468 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5500.0000 20.912
5580.0000 20.775
5700.0000 20.861
Tx, 5500MHz Tx, 5580MHz
3 Agilent RL 3 Agilent RL
Ref & dBm #fAtten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log Log
1a A 5 A, o 1@ oM il 2,
dB/ T R A B/ T TN
i N,
s T YV o™’ s P
LoAv Lofw
M1 $2 Ml $2
Center 5.560 000 GHz Span 3@ MHz Center 5.580 000 GHz Span 3@ MHz
#Res BH 220 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 1 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BW % Pur  99.08 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6771 MHz x dB 2600 dF 17.6741 MHz x dB 2640 ¢
Transmit Freq Error -53.983 kHz Transmit Freq Error -56.812 kHz
% dB Bandwidth 20.912 MHz % dB Bandwidth 28.775 MHz
Tx, 5700MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
18 P
B/ W w—’\uww-fw-d\.k o et o =,
iy "Nk XS vty
LoAv
M1 $2
Center 5.700 006 GHz Span 30 MHz
#Res BH 228 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %

x dB -26.60 dB

17.6457 MHz

-52.465 kHz
20.861 MHz

Transmit Freq Error
% dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5190.0000 38.977
5230.0000 56.327
Tx, 5190MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
Log
18
dB/ J?M«W v?\
>/ s
WW Bl LT
LgAw
Ml 52
Center 5.196 66 GHz Span 30 MHz
#Res BH 390 kHz #UBH 1 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
35.8743 MHz * dB -26.00 oB

Transmit Freq Error -49.989 kHz

® dB Bandwidth 38.977 MHz
Tx, 5230MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
16 freccsaaring | i,
dB/ ’] W\M
i . i

LgAw

M1 52

Center 5.230 66 GHz Span 30 MHz
#Res BH 620 kHz #UBH 2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

36.0285 MHz % dB -26.00 dB

Transmit Freq Error -36.134 kHz
® dB Bandwidth 56.327 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 4, 2012

23 deg.C , 39%RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5270.0000 47.574
5310.0000 39.027
Tx, 5270MHz
3 Agilent RL
Ref @ dBm #Atten 10 d5
#Peak
Log
18 LY. B Y Ay,
dB/ m
J )
RSN T G e
Lafv
ML S2
Center 5.279 00 GHz Span 6@ MHz
#Res BH 478 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.80 %
35.9126 MHz x dB -26.00 dB
Transmit Freq Error —-36.756 kHz
% dB Bandwidth 47.574 MHz
Tx, 5310MHz
3 Agilent RL
Ref § dBm #Atten 10 dB
#Peak
Log
ég/ RN T WWMw\
5/ e
P WMWW
LoAv
ML 52
Center 5.310 00 GHz Span 60 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

Transmit Freq

35.8388 MHz

Error  -51.610 kHz

% dB Bandwidth 39.027 MHz

Occ BH X Pwr 99.00 ¥
x dB -26.00 4B

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400

1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.
December 4, 2012

23 deg.C , 39 %RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5510.0000 61.671
5550.0000 63.798
5670.0000 64.391
Tx, 5510MHz TX, 5550MHz
3 Agilent RL 3 Agilent RL
Ref & dBm #fAtten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
L L
lnﬁg " Ptiearme e | ot teterrity 1%g O ol i Ptk ios Rkt W PP
B/ “{f “ﬁi 4B/ M’j 1
N meﬁ“‘.ﬂ'ﬂ" ey T il Myt A,
LgAv Lofw
ML 52 ML 52
Center 5.518 @0 GHz Span 8@ MHz Center 5.556 00 GHz Span 8@ MHz
#Res BH 620 kHz #YBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH GB0 kHz #VBH 2.2 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BW % Pur  99.08 % Occupied Bandwidth Occ BH % Pur  99.00 %
36.1025 MHz x dB -26.00 dB 36.2050 MHz ®x dB -26.00 dB
Transmit Freq Error -42.592 kHz Transmit Freq Error -13.331 kHz
% dB Bandwidth 61.671 MHz % dB Bandwidth 63.798 MHz
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
dB/ ]’ -\
; A i
i ikl
LoAv
ML $2
Center 5.679 00 GHz Span 80 MHz
#Res BH 688 kHz #UBK 2.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %
36.2934 MHz % dB 260 db
Transmit Freq Error  -36.993 kHz
% dB Bandwidth 64.391 MHz
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 5, 2012

24deg.C , 35%RH

No.5 Shielded Room

Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5190.0000 38.384
5230.0000 38.588
Tx, 5190MHz
3 Agilent RL
Ref & dBm #fAtten 10 dB
#Peak
Log
1a
4B/ fﬂw Ml&\l
5/ | e
s LT
Laranl]
LgAv
M1 $2
Center 5.199 @0 GHz Span 8@ MHz

#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.08 %
35.9415 MHz x dB -26.00 dB
Transmit Freq Error -66.414 kHz
% dB Bandwidth 38.384 MHz _
Tx, 5230MHz
3 Agilent RL
Ref § dBm #Atten 10 dB
#Peak
Log
18 n A
dB/ f«*\w i Lmq\
T)A/f \W(_h Ly 4 A
|gort-prg ARRAREF O g /T WM
LoAv
ML 52
Center 5.230 00 GHz Span 80 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

36.0014 MHz
Transmit Freq Error  -58.863 kHz
% dB Banduidth 38.988 MHz

Occ BH X Pwr 99.00 ¥
x dB -26.00 4B

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5190.0000 37.945
5230.0000 38.247
Tx, 5190MHz
3 Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
10
dB/ F;m ety A.sl:
N e
b Y ‘wlm .
Uil ! A o,
LoAv
ML 52
Center 5.199 @0 GHz Span 8@ MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.80 %
35.8471 MHz x dB -26.00 db
Transmit Freq Error -4.671 kHz
% dB Bandwidth 37.345 iz )
Tx, 5230MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
10
4B/ FWW e %ﬂg\
>/ e
WWMVW % Pl
LoAv
ML %2
Center 5.230 00 GHz Span 80 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %
35.7944 MHz x dB -26.00 4B
Transmit Freq Error  -51.659 kHz
% dB Bandwidth 38.247 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
December 5, 2012
24deg.C |, 35%RH

Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5270.0000 38.582
5310.0000 38.840
Tx, 5270MHz
3 Agilent RL
Ref & dBm #fAtten 10 dB
#Peak
Log
1a
a6/ F’”"“" ‘M’%\
2/ he
e " AR LAY T
LgAv
M1 $2
Center 5.279 00 GHz Span 8@ MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

Occ BH X Pwr 99.80 ¥

35.9812 MHz x dB -26.00 dB
Transmit Freq Error -66.773 kHz
% dB Bandwidth 38.582 MHz _
Tx, 5310MHz
3 Agilent RL
Ref § dBm #Atten 10 dB
#Peak
Log
18
dB/ ?,,"WV %'ﬁ
i e
i A !
Y]

LoAv
ML 52
Center 5.310 00 GHz Span 80 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

Transmit Freq
% dB Bandwidtl

35.8967 MHz
Error  -44.974 kHz
h 38.840 MHz

Occ BH X Pwr 99.00 ¥
x dB -26.00 4B

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5270.0000 38.053
5310.0000 38.227
Tx, 5270MHz
3 Agilent RL
Ref & dBm #fAtten 10 dB
#Peak
Log
1a
ey r‘ ww M"‘Q\l
Ny, Le
At .
g
LgAv
M1 $2
Center 5.279 00 GHz Span 8@ MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.80 %
35.7863 MHz x dB -26.60 dB

Transmit Freq Error -93.189 kHz

% dB Bandwidth 38.653 MHz _
Tx, 5310MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
18
4B/ Fﬂww Wr—?\
>/ he
Y
N o]
i N
LoAv
ML 52
Center 5.310 00 GHz Span 80 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 %
35.7621 MHz x dB -26.00 4B
Transmit Freq Error  -70.085 kHz
% dB Bandwidth 38.227 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

38



33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 5, 2012
24deg.C

, 35%RH

No.5 Shielded Room

Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5510.0000 46.502
5550.0000 45.623
5670.0000 44.619
Tx, 5510MHz TX, 5550MHz
3 Agilent RL ¥ Agilent RL
Ref @ dBm Atten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log Log
18 oo, | st it 18 - s o
4B/ Id A dB/ i
o] e, M"‘MWW WM“‘M.M.‘M
LgAv LgAw
ML 52 ML 52
Center 5.518 0@ GHz Span 86 MHz Center 5.558 0@ GHz Span 8@ MHz
#Res BH 560 kHz #VBH 1.5 MHz #Sweep 5.04 ms (1201 pts) #Res BH 568 kHz #UBH 1.5 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur  99.08 % Occupied Bandwidth Oce BW % Pur  93.00 %
36.1116 MHz x dB 2600 5 36.8984 MHz % dB 2600 5
Transmit Freq Error -32.804 kHz Transmit Freq Error -36.484 kHz
% dB Bandwidth 46.502 MHz _ % dB Bandwidth 45.623 MHz _
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 10 dB
#Peoak
Log
18 -t o
B/ /}’”‘ "T‘\
P T 7 N
L aall?
LoAw
ML 52
Center 5.678 00 GHz Span 86 MHz
#Res BH 560 kHz #YBH 1.5 MHz Swesp 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.08 %
35.9801 MHz »x dB  -26.00 dB
Transmit Freq Error  -73.250 kHz
% dB Bandwidth 44.619 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 5, 2012
24deg.C

, 35%RH

No.5 Shielded Room

Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -26dB Bandwidth
[MHZz] [MHZz]
5510.0000 38.665
5550.0000 39.110
5670.0000 38.283
Tx, 5510MHz TX, 5550MHz
3 Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #ftten 10 dB
#Peak #Peak
Log Log
1a 1@ ;
4B/ /?“*W I ”‘{\ 4B/ Il?‘”""“f Ty “"“‘"%\
i s v g T T
i T " DL T Wt
LgAv LaAv
ML 52 ML S2
Center 5.518 0@ GHz Span 86 MHz Center 5.558 0@ GHz Span 8@ MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (12601 pts) #Res BH 430 kHz #UBH 1.3 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur  99.08 % Occupied Bandwidth Oce BW % Pur  93.00 %
35,9232 MHz x dB 2600 &5 35,8342 MHz x dB 2600 &5
Transmit Freq Error 6.122 kHz Transmit Freq Error -17.556 kHz
% dB Bandwidth 38.665 MHz _ % dB Bandwidth 33.116 MHz _
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 10 dB
#Peak
Log
16
B/ r?fwf Y “’MW‘{\
! AR %I’.w’ l‘lf. |-
[ b W
LoAw
ML 52
Center 5.678 00 GHz Span 86 MHz
#Res BH 3908 kHz #UBH 1 MHz Swesp 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.08 %

35.8784 MHz

-21.282 kHz
38.283 MHz

Transmit Freq Error
% dB Bandwidth

»x dB  -26.00 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.

November 30, 2012
, 54 %RH

23deg.C

No.5 Shielded Room

Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps

Engineer Akio Hayashi
Mode
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 17.648
5220.0000 17.794
5240.0000 17.645

Tx, 5180MHz Tx, 5220MHz
i Agilent RL 1 Agilant RL
Rof 8 4Bm sftten 18 4B Rof @ dBm wAtten 18 dB
wSamn s5amp
Loa W = T Loa T T e iy |
19 " ol | 18 | o %l
B j | B | I ¥
2t T Ei I
I, i, i,
w}"“‘. ""“\“*“ W "\{.\L
jerpel™ ot Sk ,
e i L T i i e T
bl | [ | e | | [
Lafy Lafiv T T
Hl 52 Hl 52
Centar 5188 AG GHz Span 10 MMz Canter 52208 A0 GHz Span 168 MHz
sles BH 1 MHz sUEH 3 MHz Sweep 1.84 ms (1281 prs) siles BH 1 MHz sUEH 3 MHz Eweep 184 ms (1281 prs)

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.6484 MHz

A7 555 Kz
146 MEz

Occ BH % Puwr 3988 ¥
W dB -25eh dB

Occupied Bandwidth
17.7938 MHz

Transmit Froq Error
s dB Bandwidth

181,869 kHz
42,279 Mz

Occ BW % Pur 988 ¥
wdB 2600 dB

Tx, 5240MHz

1 Agilent RL
Ref @ dBm wAtten 18 JB
[EEUT
;ug | rparen, T
] ! [ 1!
dB/ | d |
— Wy
| 1 .."1‘ 1 ‘.*“\,‘ |
ke | .
g
T LA | Tl
Lafv T
Hl 52
Centar 5.248 B8 GHz Span 180 MHz
alas BH 1 MHz sUEN 3 MMz Swesp 184 ms (1281

Occupied Bandwidth

Transmit Frea Error
% dB Bandwidth

17.6443 MHz

G598 kHz
W76 MHzE

Occ BH X Pwr
® dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place

Temperature / Humidity 23deg.C

UL Japan, Inc. Shonan EMC Lab.
Date November 30, 2012
, 54 %RH

No.5 Shielded Room

Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 17.853
5300.0000 17.941
5320.0000 17.820
Tx, 5260MHz Tx, 5300MHz
i Agilent RL 1 Agilant RL
Ref 8 dBn wAven 10 4B Ref 8 4B “Aven 10 48
wSanp sSanp
;:u 1 1 1 Wi ;I:,gl T 1
de | | F | °fk | dB w’f ?" |
ot g b T
s | i T i ™ o ] i i e
| gt I LY 1 | it I [V
B T“"'M"'*v.*m... '\"‘"l']'"l.w 1 H— M‘“‘""’-‘M&.ﬂ
Lafv Laflv
M1 52 ML 52
Centar 5,060 08 GHz Span 180 MHz Cantar 5300 88 Giiz Span 180 HHz
aRes BH 1 MHz WUEH 3 Mtz Swesp 184 ms (1201 s} altes BH 1 MHz WUBH 3 Mz Sweep 184 ms (1201 prs)
Occupied Bandwidth Occ BH X Pur - 5900 ¢ Occupied Bandwidth Occ BH X Pur - 9300 ¢
17.8534 MHz udE -26.00 40 17.9414 MHz % 4B -26.00 40
Transmit Freq Error 45,220 Kz Transmit Freq Error #5602 |Hz
x dB Bandwidth 803 Miiz « dB Bandwidth 15 641 Miizs
Tx, 5320MHz
1 Agilent RL
Ref 8 dBn wAven 10 4B
w5amn
;::l | | | ’_.--v f‘\r - -w—u#l
dB/ / \
| | ;&"J. Moy
v ".)r | “"U\_“\ I
LT e N
P canl =
Lafy
H1 32
Centar 5,320 B8 GHz Span 168 MHz
aRes BH 1 MHz WWEH 3 Mz Swesp 1.64 ms (1201
Occupied Bandwidth Occ BH % Pur
17.6204 MHz u 4B

Transmit Frea Error
% dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.

November 30, 2012
, 54%RH

23deg.C

No.5 Shielded Room

Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps

Engineer Akio Hayashi
Mode
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 18.323
5580.0000 18.310
5700.0000 18.405

Tx, 5500MHz Tx, 5580MHz
i Agilent RL 1 Agilant RL
Ref B dBm sftten 18 4B Ref @ dBm wAtten 18 dB
wSanp sSann
Log e s 1 Log T
18 I~ | I 18 | ] | I
dbs I hi dbs i§ 9
. 1ok I e | g .
Y o ot Vi i
I [ %) | | | | | W‘“\I’.
L o] e oo
Lafy Lafiv
Hl 52 Hl 52
Centar 5.508 AO GHz Span 10 MMz Cantar SEOR A8 GHz Spen 1HE MMz
=Ras EW 1 MHz sUEH 3 MHz Sweep 1.84 ms (1281 prs) wlas EH 1 MHz sUEH I MHz Eweep 184 ms (1281 prs)
Occupied Bandwidth Occ BH % Pwr 9900 % Occupied Bandwidth Occ BW % Pur 9909 %
18.3232 MHz W dB 2500 dB 18.3099 MHz wdB 2600 dB
Transmit Frog Error 1326 Transmit Froq Error 36,129 kHz
x dB Bandwidth LY s dB Bandwidth 1. Fd5 Mz

Tx, 5700MHz

1 Agilent RL
Ref # dBm #Atten 1@ 4B
[EEUT
Log T T = |
18 4 4 .l
dB/ | | )i ¥
| i Lo [ty e
7 ]
| | -
et | [ ™y |
e o
— b,
Lafv
Hl 3&]
Centar 5./88 08 GHz Span 180 MHz
alas BH 1 MHz sUEN 3 MMz Swesp 184 ms (1281

Occupied Bandwidth

18.4052 MHz

Occ BH X Pwr
® dB

Transmit Freq Error 75438 kHz
% dB Bandwidth 17081 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.
November 30, 2012
23deg.C , 54 %RH

No.5 Shielded Room

Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)

Engineer Akio Hayashi
Mode
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 18.799
5220.0000 18.823
5240.0000 19.079

Tx, 5180MHz Tx, 5220MHz
i Agilent RL 1 Agilant RL
Ref B dBm sftten 18 4B Ref @ dBm wAtten 18 dB
wSanp sSann
Log T Log T S| T
18 Y I 4 1 I 1 18 1 ™ I 1
dBs | 1 1 dBs | ﬁ
Al Mgt & 3 4 bl TR
e s i .
[ T I [ | TR T %] I
RPN P L L "W | T | Ml
IIM.M-I\"' . | .sqh_\“w_._“\ J ,,ﬁ.\’fv “:"J'J"!‘a.w\,w"‘w
Lafy T Laflv T T
Hl 52 Hl 52
Cantar 5,180 B8 GHz Span 10 MMz Cantar 5220 A8 GHz Spen 1HE MMz
=Ras EW 1 MHz sUEH 3 MHz Sweep 1.84 ms (1281 prs) wlas EH 1 MHz sUEH I MHz Eweep 184 ms (1281 prs)
Occupied Bandwidth Occ BH % Pwr 9900 % Occupied Bandwidth Occ BW % Pur 9909 %
18.7990 MHz W dB 2500 dB 18.8231 MHz wdB 2600 dB
Transmit Freq Error 18318 kHz Transmit Froq Error 22682 WMz
x dB Bandwidth 10556 MEzE s dB Bandwidth 374971 Mz

Tx, 5240MHz

1 Agilent RL
Ref @ dBm sftten 18 dB
w5amn
Log o
18 | o | \
4B ! A
e Wiy <
| | .
VT i VT
ST ¥ Ll A i
e . ‘ Mot
Lafv
H1 32
Centar 5.248 B8 GHz Span 168 MHz
sitas BH 1 MHz sUEN 3 MHz Sween 104 =ms (1201
Occupied Bandwidth Occ BH % Pur
19.0792 MHz u 8
Transmit Froq Error 22493 kHz
% dB Bandwidth IBS52 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place

Temperature / Humidity

UL Japan, Inc. Shonan EMC Lab.
Date November 30, 2012
23 deg.C ,54 %RH

No.5 Shielded Room

Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 18.795
5300.0000 18.895
5320.0000 18.985
Tx, 5260MHz Tx, 5300MHz
i Agilent RL 1 Agilant RL
Rof 8 4Bm sAten 18 4B Rof @ dBm ®Atten 1@ 4B
wSamp | [ | | | | w5amp [ [
1o | | I | Ml s n Ml Y|
dB/ | | | i ! dBs | 1
o g 0 G
| un"i“‘"’ﬂ | | | | (R | | 'r,‘-\-l"" [ | | | [N |
Tk T YA A S N B S S . ™Y
Lafv - LaAv
Hl 32 Hl 52
Centar 5.268 A0 GHz Span 168 MMz Canter 5308 A0 GHz Span 168 MHz
sles BH 1 MHz sUEH 3 MHz Swesp 1.04 ms (1201 prs) siles BH 1 MHz sUEH 3 MHz Sveep 1.04 ms (1281 prs)
Occupied Bandwidth Occ BH X Pur - 5900 ¢ Occupied Bandwidth Occ BH X Pur - 9300 ¢
18.7955 MHz W8 -2600 4B 18.8947 MHz KB 260048
Transmit Freq Error 17711 kHz Transmit Freq Error 52,794 kHz
x dB Bandwidth 18456 MHzx u dB Bandwidth 18508 MHzx

Tx, 5320MHz

1 Agilent RL

Ref @ dBm wAtten 18 JB

[RETT
Log T T T N
18 { { { {

:-3
-y | | ] ?N“
,-gr.u.ﬂ“'r. | | T

o WL
u;-i'-'*"""-‘f“b I ) * ...‘(\.,.,Mw.

Lafv

Hl 52
Centar 5,320 08 GHz
alas BH 1 MHz sUEH 3 MHz

Span 180 MHz
Swesp 184 ms (1281

Occupied Bandwidth Occ BH % Pur

18.9848 MHz u 8

Transmit Frea Error
% dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

No.5 Shielded Room

Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)

Test place UL Japan, Inc. Shonan EMC Lab.
Date November 30, 2012
Temperature / Humidity 23 deg.C , 54 %RH
Engineer Akio Hayashi
Mode
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 19.199
5580.0000 19.260
5700.0000 19.481

Tx, 5500MHz Tx, 5580MHz
i Agilent RL 1 Agilant RL
Ref B dBn “hitien 10 4B Ref B dBn “teen 16 4B
»Samg s5amp
;u:l [ g | T T ;ug [
[} I ! 1 I 1 [ o ] !
Y | J]’ i ‘ -y ] OL"-«
-t i o B4 i
e ke , e i
I Lt T i e 1 i = i L 1
- vy N | gttt 1| N
g “ﬁ..lxw i ‘“'-M,._i _ ,g-.ur*‘f‘m . [ L”“ﬂwwu
Lafy Lafiv
M1 52 ML 52 |
Cantar 5,500 08 GHz Span 168 MMz Cantar SE@A A8 GHz Spen 108 MMz
sHas BH 1 MHz sUEBH 3 MHz Swesp 1.04 ms (1201 prs) slas BH 1 MHz sUBH 3 MHz Sveep 1.04 ms (1281 prs)
Occ BH % Pur 388 % Occ BH % Pur 3388 %

Occupied Bandwidth
19.1986 MHz

5054 KHz
A2 924 MizE

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
19.2600 MHz

W dB 2500 dB

38561 kHz
A7505 Mz

Transmit Froq Error
s dB Bandwidth

wdB 2600 dB

Tx, 5700MHz

1 Agilent RL
Ref @ dBm sftten 18 dB
w5amn
Log 1 1 1 e
18 | ! |
*
4B ,.,.f
| | [ g,
| b ;.*ﬂ.w"* | | nghy L""-({ 1
| LA | i |
P TN I i 1
s ﬂu""“"»'-m.\.m
Lafv !
Hl 3&]

Centar 5./88 08 GHz

aitas B 1 Mz

Occupied Bandwidth
19.4815 MHz

sUEN 3 MMz

33573 kHz

42536 MHz%

Transmit Frea Error
% dB Bandwidth

Span 180 MHz
Swesp 184 ms (1281

Occ BH X Pwr
® dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 17.888
5220.0000 17.915
5240.0000 17.902
Tx, 5180MHz Tx, 5220MHz
# Agilent RL ¥ Agilent RL
Ref 8 dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#3Samp #Samp
Log Log
10 P e Bariah 10 P s gty b,
ey / X 4B/ ‘] At
A
) ™ i i ¥
gt wm% g i
Lghv LgRw
M1 §2 Ml §2
Center 5.189 00 GHz Span 50 MHz Center 5.220 00 GHz Span 5@ MHz
#Res BH 518 kHz #BH 1.5 MHz Sween 1.04 ms (1201 prs) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.8878 MHz X d8 2600 B 17.9150 MHz x a8 2600 8
Transmit Freq Error  -23.358 kHz Transmit Freq Error  -22.144 kHz
% dB Banduidth 21.963 MHz* % dB Banduidth 21.124 MHz*
Tx, 5240MHz
3 Agilent RL
Ref @ dBm #Atten 10 dB
#3amp
Log
18 ity berimitity
dB/ J A
A q
oy o
ol
LgAv
ML $2
Center 5.240 88 GHz Span 50 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.9016 MHz % dB -26.00 dB
Transmit Freq Error  -34.402 kHz
% dB Banduidth 21.689 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 4, 2012
23deg.C

, 39%RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 17.847
5220.0000 17.863
5240.0000 17.827
Tx, 5180MHz Tx, 5220MHz
# Agilent RL ¥ Agilent RL
Ref 8 dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#3Samp #Samp
Log Log
10 B i S 1@
ey 7 hf 4B/ 7 3
LAt 'J‘W (_ - V’!W Lorce AN ; e‘ s
Mﬁamw %“WWZ
Lghv LgRw
M1 §2 Ml §2
Center 5.189 00 GHz Span 50 MHz Center 5.220 00 GHz Span 5@ MHz
#Res BH 518 kHz #YBH 1.3 MHz Sween 1.04 ms (1201 prs) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.8470 MHz X dB 2600 o 17.8626 MHz X dB 2600 o8
Transmit Freq Error  -57.634 kHz Transmit Freq Error  -59.165 kHz
% dB Banduidth 208.941 MHz* % dB Banduidth 21.188 MHz*
Tx, 5240MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#3amp
Log
10 N
dB/ 7 b
> <
pasn e ! s,
T
LgAv
ML $2
Center 5.240 88 GHz Span 50 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.8267 MH=z % dB -26.00 dB
Transmit Freq Error  -43.994 kHz
% dB Banduidth 21,911 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 17.889
5300.0000 17.928
5320.0000 17.935
Tx, 5260MHz Tx, 5300MHz
# Agilent RL ¥ Agilent RL
Ref 8 dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#3Samp #Samp
Log Log
10 PN by 10 A herttn g,
dB/ / A dB/ )4 A
I o A LT
T b, = T,
k "
Lghv LgRw
M1 §2 Ml §2
Center 5.260 00 GHz Span 50 MHz Center 5.308 06 GHz Span 5@ MHz
#Res BH 518 kHz #BH 1.5 MHz Sween 1.04 ms (1201 prs) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.889@ MHz X d8 2600 B 17.9278 MHz x a8 2600 8
Transmit Freq Error  -43.986 kHz Transmit Freq Error  -36.282 kHz
% dB Banduidth 21.404 MHz* % dB Banduidth 21.467 MHz*
Tx, 5320MHz
¥ Agilent RL
Ref @ dBm #Atten 18 dB
#Samp
Log el
1a Ll
dB/ 7 ‘q
trropt "r...‘%wm
LgRv
Ml 52
Center 5.328 86 GHz Span 56 MHz
#Res BH 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Oce BH 7 Pur  99.00 %
17.9347 MHz % dB 2640 4B
Transmit Freq Error 45492 kHz
% dB Banduidth 21.183 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 17.858
5300.0000 17.836
5320.0000 17.829
Tx, 5260MHz Tx, 5300MHz
# Agilent RL ¥ Agilent RL
Ref 8 dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#3Samp #Samp
Log Log
1@ . 1g s el
B/ 7 A dB/ i 1
= < = <
M cza o i B N
T ey
Lghv LgRw
M1 §2 Ml §2
Center 5.260 00 GHz Span 50 MHz Center 5.308 06 GHz Span 5@ MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1281 prs) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.64 ms (1281 pts)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.8576 MHz X d8 2600 B 17.8364 MHz x a8 2600 8
Transmit Freq Error  -52.744 kHz Transmit Freq Error  -74.978 kHz
% dB Banduidth 21.127 MHz* % dB Banduidth 21.826 MHz*
Tx, 5320MHz
3 Agilent RL
Ref @ dBm #Atten 10 dB
#3amp
Log
18 ey o)
dB/ i A
m <
) " 1
A T b,
LgAv
ML $2
Center 5.320 89 GHz Span 50 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.8292 MH=z % dB -26.00 dB
Transmit Freq Error  -62.471 kHz
% dB Banduidth 21.399 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 17.992
5580.0000 17.980
5700.0000 17.971
Tx, 5500MHz Tx, 5580MHz
# Agilent RL ¥ Agilent RL
Ref 8 dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#3Samp #Samp
Log Log
10 P il I i i bt 10 P adial oAbt
ey A 4B/ 7 A
i i I, M1 oy
- e g et Al N
[ i Wl "'N‘VW
Lghv LgRw
M1 §2 Ml §2
Center 5.500 00 GHz Span 50 MHz Center 5.580 00 GHz Span 5@ MHz
#Res BH 518 kHz #BH 1.5 MHz Sween 1.04 ms (1201 prs) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.9924 MHz X d8 2600 B 17.9797 MHz x a8 2600 8
Transmit Freq Error  -24.397 kHz Transmit Freq Error  -27.726 kHz
% dB Banduidth 23.636 MHz* % dB Banduidth 23.717 MHz*
Tx, 5700MHz
3 Agilent RL
Ref @ dBm #Atten 10 dB
#3amp
\i%g ot ity
dB/ / \
My
T i s i
o™ "l
LgAv
ML $2
Center 5,700 00 GHz Span 50 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.9712 MH=z % dB -26.00 dB
Transmit Freq Error  -37.212 kHz
% dB Banduidth 23.387 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 17.862
5580.0000 17.912
5700.0000 17.883
Tx, 5500MHz Tx, 5580MHz
# Agilent RL ¥ Agilent RL
Ref 8 dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#3Samp #Samp
Log Log
10 e s adhaan SO 16 PO s rihar
dB/ J "{\ dB/ ff A
captpd .y T RGN
e
Lghv LgRw
M1 §2 Ml §2
Center 5.500 00 GHz Span 50 MHz Center 5.580 00 GHz Span 5@ MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1281 prs) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.64 ms (1281 pts)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.8623 MHz X d8 2600 B 17.9116 MHz x a8 2600 8
Transmit Freq Error  -32.343 kHz Transmit Freq Error  -45.832 kHz
% dB Banduidth 23.643 MHz* % dB Banduidth 23.7268 MHz*
Tx, 5700MHz
3 Agilent RL
Ref @ dBm #Atten 10 dB
#3amp
Log
10 Lyt Py
dB/ / \
el R,
o
LgAv
ML $2
Center 5,700 00 GHz Span 50 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.8831 MH=z % dB -26.00 dB
Transmit Freq Error  -54.185 kHz
% dB Banduidth 21.352 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5190.0000 35.945
5230.0000 36.244
Tx, 5190MHz
# Agilent RL
Ref 8 dBm #Atten 16 dB
#3amp
\iugg N e i IWWW‘W\W
B/ I -
I —s S "
AMMW WM"}“W
LgAv
M1 §2
Center 5.199 00 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1281 prs)
Occupied Bandwidth Occ BW % PWr  99.00 7
35.9452 MHz x dB -26.00 4B

Transmit Freq Error  -52.435 kHz

% dB Banduidth 46.811 MHz*
Tx, 5230MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#3amp
Log
10 o] PO iy
B/ / \
A .;wm_;._w Sy T
L Woiptp |

e il
LgAv
ML $2
Center 5.230 80 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7

36.2448 MHz x dB -26.60 dB

Transmit Freq Error  -36.263 kHz
% dB Banduidth 57.371 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5270.0000 36.178
5310.0000 35.988
Tx, 5270MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#3amp
&”09 Pa— e N
dB/ j \
MW Sol . il
e’
LgAv
M1 §2
Center 5.270 00 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1281 prs)
Occupied Bandwidth Occ BW % PWr  99.00 7
36.1776 MHz x dB -26.00 4B

Transmit Freq Error  -29.564 kHz

% dB Banduidth 51.823 MHz*
Tx, 5310MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#3amp
Log
19 g | e i
dB/ ] T
> o
bt i
[ o
LgAv
ML $2
Center 5,310 88 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7
35.9881 MHz x dB -26.60 dB

Transmit Freq Error  -65.068 kHz
% dB Banduidth 39.731 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5510.0000 36.289
5550.0000 36.452
5670.0000 36.495
Tx, 5510MHz Tx, 5550MHz
# Agilent RL ¥ Agilent RL
Ref 6 dBm #Atten 16 dB Ref @ dBm #Atten 18 dB
#3Samp #Samp
&Uag P—— e &%9 PR M ey
B/ ] | B/ / |
i bl , T
[t T .MW% ‘ ”ﬁ"““ﬁwm
[ VWM P ey
Lghv LgRw
ML 52 ML 52
Center 5.518 00 GHz Span 100 MHz Center 5.550 06 GHz Span 1680 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1281 prs) #Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1281 pts)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
36.2892 MHz x dB -26.00 4B 36.4525 MHz x dB -26.00 dB

Transmit Freq Error  -16.169 kHz

Transmit Freq Error  -7.870 kHz

% dB Bandwidth 58.320 MHzx % dB Bandwidth 66.997 MHz*
Tx, 5670MHz

3 Agilent RL

Ref 8 dBm #Atten 10 dB

#3amp

Log

10 g™ A gy

dB/ / \
b -

|t My,
i Pl

LgAv

ML $2

Center 5670 80 GHz Span 100 MHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)

Occupied Bandwidth Occ BH 7 Pur  99.00 7
36.4951 MH=z % dB -26.00 dB

Transmit Freq Error  -7.400 kHz
% dB Banduidth 64.406 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5190.0000 36.037
5230.0000 36.100
Tx, 5190MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#3amp
Log
1a it
dB/ il R
/ !
> <
WWWM e
LgAv
M1 §2
Center 5.199 00 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth
36.0365 MHz

Transmit Freq Error  -67.411 kHz
% dB Banduidth 39.424 MHz*

Occ BH Z Pwr 99.00 ¥
x dB -26.00 4B

Tx, 5230MHz

4 Agilent

Ref 8 dBm #Atten 10 dB

RL

#3amp

Log

180 PP i it s ok

dB/ i

-

LgAv

M1 52

Center 5.230 80 GHz

Span 100 MHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)

Occupied Bandwidth
36.1000 MHz

Transmit Freq Error  -66.481 kHz
% dB Banduidth 39.567 MHzx

Occ BH Z Pwr 99.00 ¥
% dB -26.08 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5190.0000 35.899
5230.0000 35.967
Tx, 5190MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#3amp
Log
1a .
dB/ W N "vw?
/ |
> <«
e Y
™ i
LgAv
M1 §2
Center 5.199 00 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 7
35.8985 MHz x dB -26.00 4B

Transmit Freq Error  -69.200 kHz

% dB Banduidth 39.493 MHz* -
Tx, 5230MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#3amp
Log
18 Ll lal o,
dB/ | o
> \ =
o pethip L WRTOPYY
i),
"
LgAv
ML $2
Center 5.230 80 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
35.9675 MHz x dB -26.60 dB

Transmit Freq Error  -71.106 kHz
% dB Banduidth 39.338 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5270.0000 36.141
5310.0000 36.074
Tx, 5270MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#3amp
Log
1@ Gy ™ ik Y
dB/ [ ~"\\
e i ‘JL.M‘;.\M m
okl ALY
Ly
LgAv
M1 §2
Center 5.270 00 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % PWr  99.00 7
36.1406 MHz x dB -26.00 4B

Transmit Freq Error  -83.593 kHz

% dB Banduidth 39.520 MHz* -
Tx, 5310MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#3amp
Log
18 I e
dB/ T "’"\
o icginie] bbbl
PR o
=

LgAv
ML $2
Center 5,310 88 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7

36.0736 MHz x dB -26.60 dB

Transmit Freq Error  -76.289 kHz
% dB Banduidth 39.687 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5270.0000 35.949
5310.0000 35.876
Tx, 5270MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#3amp
Log
18 N et
dB/ i “”’W\
™ 'wr.ru.m:»‘ _: "
NM”“W B "
g
LgAv
M1 §2
Center 5.270 00 GHz Span 100 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth
35.9491 MHz

Transmit Freq Error  -72.037 kHz
% dB Banduidth 39.938 MHz*

Occ BH Z Pwr 99.00 ¥
x dB -26.00 4B

Tx, 5310MHz

4 Agilent

Ref 8 dBm #Atten 10 dB

RL

#3amp

Log
10

dB/ ™

e

LgAv

M1 52

Center 5.310 80 GHz

Span 100 MHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)

Occupied Bandwidth
35.8761 MHz

Transmit Freq Error  -69.857 kHz
% dB Banduidth 39.344 MHzx

Occ BH Z Pwr 99.00 ¥
% dB -26.08 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5510.0000 36.207
5550.0000 36.254
5670.0000 36.193
Tx, 5510MHz Tx, 5550MHz
# Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 16 dB Ref @ dBm #Atten 16 dB
#Samp #Samp
Log Log
18 Qo] Ty sony 10 " P
B/ I ) ey I i
i MW“W WWM‘! . ik -
[rartei T
LgAv LgAw
M1 $2 ML $2
Center 5.518 00 GHz Span 106 MHz Center 5.558 00 GHz Span 10@ MHz

#Res BH 1 MHz #WBH 3 MHz Sween 1.04 ms (1201 nts) #Res BH 1 MHz #UBH 3 MHz Sween 1.84 ms (1201 prs)
Occupied Bandvidth Occ BN % Par  99.00 7 Occupied Bandwidth Occ B % Pur  99.08 7
36.2065 MHz X 4B 2600 45 36.2543 MHz % dB 2500 45
Transmit Freq Error  -57.898 kHz Transmit Freq Error  -47.223 kHz
% dB Bandwidth 42.815 MHz* - ¥ dB Bandwidth 95.508 MHz* -
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#3amp
Log
10 Y il L i
dB/ J \\
" l
i
LgAw
ML $2
Center 5,678 GHz Span 108 MHz

#Res BH 1 MHz #WBH 3 MHz Sween 1.04 ms (1281 nts)

Occupied Bandwidth Occ BH 7 Pur  99.08 7
36.1933 MHz % dB -26.00 dB

Transmit Freq Error  -66.353 kHz

% dB Bandwidth 60301 Mizx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 5, 2012
24deg.C

, 35%RH

No.5 Shielded Room

Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5510.0000 36.016
5550.0000 36.060
5670.0000 36.002
Tx, 5510MHz Tx, 5550MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref 8 dBm #Atten 18 dB
#Samp #Samp
Log Log
18 e e 18 PPRLid iy AP
dB/ {T“"’ B dB/ r "\1‘
M WM'W WL " AMW W"\‘V“um.
sl T et P,
iy i
LgAv LgAw
M1 §2 Ml §2
Center 5.518 00 GHz Span 106 MHz Center 5.558 00 GHz Span 10@ MHz
#Res BH 1 MHz #WBH 3 MHz Sween 1.04 ms (1201 nts) #Res BH 1 MHz #UBH 3 MHz Sween 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH ¥ Pur 9900 7 Occupied Bandwidth Occ BH ¥ PWr  99.60 7
36.0157 MHz X dB 2000 d5 36.8604 MHz xdB 2600 o5
Transmit Freq Error  -43.515 kHz Transmit Freq Error  -39.541 kHz
% dB Bandwidth 44.736 MHz* - % dB Bandwidth 47.981 MHz® -
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#3amp
\i%g Wit | "M*‘"‘w
dB/ I A
i WW“MM
i
LgAw
ML $2
Center 5,678 GHz Span 108 MHz

#Res BH 1 MHz #WBH 3 MHz Sween 1.04 ms (1281 nts)

Occupied Bandwidth Occ BH 7 Pur  99.08 7
36.0019 MHz % dB -26.00 dB

Transmit Freq Error  -50.557 kHz

% dB Bandwidth 39.797 Mizx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHz] [MHZz]
5180.0000 18.524
5220.0000 18.531
5240.0000 18.508
Tx, 5180MHz Tx, 5220MHz
i Agilent RL 1 Agilant RL
Rof 8 dBm sAten 18 4B Rof @ dBm ®Atten 1@ 4B
sPaak sPask
 B——— 2, ——
—3 : g W
NP o | LV V. | | |k S
Lafy T Lafiv
Hl 32 Hl 52
Cantar S5.180 08 GHz Span 30 MHz Cantar 5220 88 GHz Span 38 MHz
sles BH 208 kHz WEH 628 kHz Sweep 1.92 ms (1201 pts) slas BH 208 kHz wJBH £28 kHz Sweep 1.92 ms (1201 prs)
Occupied Bandwidth Occ BH X Pur - 5900 ¢ Occupied Bandwidth Occ BH X Pur - 9300 ¢
16.6980 MHz KB 2000 d5 166944 MHz WdB 2000 d
Transmit Freq Error 65,846 kHz Transmit Freq Error 65,857 kHz
% dB Bandwidth 18524 MUz % dB Bandwidth 18531 Mz

Tx, 5240MHz

o Agilent

Ref B dBm

wAtten 18 JB

RL

#Peak
Log
18
dB/

Lafv

Hl 3&]

' — -
LT
Traniyad,

Centar 5.248 B8 GHz

slas BH 7808 kHz

aEH B2 kHz

Occupied Bandwidth

Transmit Frea Error

% dB Bandwidth

16.6622 MHz

58,373 kHz
18,508 MHz

Span 30 HHz

Sweep 1.97 ms (1201 prs)
Occ BH X Pwr 9960 X
W dB 2000 4B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHz] [MHZz]
5260.0000 18.370
5300.0000 18.444
5320.0000 19.439
Tx, 5260MHz Tx, 5300MHz
i Agilent RL 1 Agilant RL
Rof 8 dBm sAten 18 4B Rof @ dBm ®Atten 1@ 4B
sPeak Peak
L;f 0 N, o ...vt_..‘? Lgf d»’n.\._. m‘_'»...-,...a.-#
> 5 € 2,/ g
| _.N'T""H\. “._.--‘,,..:_N»’ | ot T “‘J‘f‘s..__
o é._,,m__,_- ’“'jw-, Y " e el | -
Lafv - Laftv
Hl 32 Hl 52

Cantar 5,260 B8 GHz

wlas EW 298 kHz

Occupied Bandwidth

Transmit Frog

x dB Bandwidth

wJEH £28 kHz

16.6718 MHz

Error 58,743 kHz
16378 Miz

Occ BH % Puwr

Span 50 HHz
Swesp 1.92 ms (1201 pis)
99.00 %
W dB -2d.eh dB

Cantar 5390 A8 GHz

wlas EH 280 kHz

Occupied Bandwidth

Transmit Froq Error

s dB Bandwidth

Span BO MMz

wUEH 620 kiz Sweep 1.92 ms (1201 prs)

Occ BH % Pur 3388 %

16.7801 MHz W dB 2000 B
12704 kHz
18.444 Mz

Tx, 5320MHz

o Agilent

Ref B dBm

wAtten 18 JB

RL

#Peak
Log
18
dB/

Lafv

Hl 3&]

Iy
St

r Saana SRRSO

Ei e

b | e

i

TR

Center 5320 B8
slas BH 7808 kHz

Occupied Bandwidth

Transmit Frea

% dB Bandwidth

GHz
aEH B2 kHz

16.7556 MHz

Error 46,186 kHz
19.439 MHz

Occ BH X Pwr

Span 30 HHz
Sweep 1.97 ms (1201 prs)
9960 X
W dB 2000 4B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23deg.C , 54%RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port Main, worst data mode 6Mbps
Freq. -20dB Bandwidth
[MHz] [MHZz]
5500.0000 19.538
5580.0000 18.398
5700.0000 19.209

Tx, 5500MHz Tx, 5580MHz
i Agilent RL 1 Agilant RL
Ref B dBm sftten 18 4B Ref & dBm wAtten 18 dB
Paak sPaik
Log | | | | | | Log
18 | ! | i i 10
dy | | [ I b B/
3 1 ~ .
o e | T L
I 1 1 1 1 | 1 1] T .
] e R} 1 s O
i T e P S| [
Lafv - LaAv
Hl 52 Hl 52
Centar 5500 08 GHz Span 50 MHz Canter 5600 A8 GHz Span 28 WHz
sRes EH 200 kHz UEH 628 kHz Swesp 1.92 ms (1201 prs) shias BH 200 kHz Swesp 1.92 ms (1201 prs)
Occupied Bandwidth Occ BH % Pwr 9900 % Occupied Bandwidth Occ BW % Pur 9909 %
16.9382 MHz W dB 2000 JB 16.9817 MHz ¥ dB 2000 dB

Transmit Freq Error £.358 kHz
x dB Bandwidth 19538 Miz

Transmit Froq Error 30755 kHz
s dB Bandwidth 18,398 Miz

Tx, 5700MHz

1 Agilent RL
Ref & dBm wAtten 18 JB
#Peak
Log
18 1 | | fethan ol ot
| 1
dBs | | | ° 1)
o \
w1 - '\-f‘_,_.‘__\ )
7 Sy
T ot
e
b | | ]
Lafy
Hl 52
Centar 5./88 08 GHz Span 30 HHz
slas BH 7808 kHz aEH B2 kHz Sweap 197 ma (1281 prad
Occupied Bandwidth Occ BH X Pwr 9900 %
17.0422 MHz ®dB 2000 JB

Transmit Freq Error 32765 kHz
% dB Bandwidth 19.209 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-20dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

November 30, 2012
, 54 %RH

23deg.C

No.5 Shielded Room

Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5180.0000 18.899
5220.0000 19.107
5240.0000 19.353
Tx, 5180MHz Tx, 5220MHz
i Agilent RL 1 Agilant RL
Ref # dBn “Aten 1 4B Ref B 4B “Aren 10 48
sPaak sPaak
L;f 6:"""""--;- — 40 Lgf odl-v--'wa‘:..\_.d.._..tol
3t 4 b L
A“ﬁ.-.—---/' o LS E—— cauat | '”"“.'“...-4“..
Lafy Laflv
HI 52 ML 52
Center 5188 08 GHz Span 80 Hiz Canter 5270 88 GHz Span 80 Miz
sfles BH 200 kiz SUBH B2 kHz Sweep 5.36 ms (1201 prs) sltes BH 208 Lz UBH 620 kiz Sweep 1.92 ms (1201 prs)
Occupied Bandwidth Occ BH X Pur - 5900 ¢ Occupied Bandwidth Occ BH X Pur - 9300 ¢
17.7598 MHz & 2008 17.8748 MHz " 200 B
Transmit Freq Error I5TEL KHz Transmit Froq Error 44430 1Mz
x dB Bandwidth 18,899 Mhiz « dB Bandwidth 19.107 Miiz
Tx, 5240MHz
1 Agilent RL
Ref # dBn wAten 19 4B
#Feak
1o I I I Lottt
iy | | 9 | ®
e i
e e
Lafv
H1 32
Centar 5.248 B8 GHz Span 30 MHz
aitas BH 200 Kz WEH 620 iz Sweep 1.92 ms (1201 prs)
Occupied Bandwidth Occ BH X Pwr 9900 %
wdB 2000 B

17.8929 MHz

9073 kHz
19353 MHz

Transmit Frea Error
% dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23 deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5260.0000 19.348
5300.0000 19.361
5320.0000 19.405
Tx, 5260MHz Tx, 5300MHz
i Agilent RL 1 Agilant RL
Ref B dBm sftten 18 4B Rof @ dBm wAtten 18 dB
sPeak Peak
72— —— 72 R
3 e )4 X3 |
| | - e o ‘."“‘"'»\‘L | .’-._F...L..-." al Bty \ |
[ "l | - . ? iy A J"‘:"J“H—w. [ "LL-J.J;__ ]
Lafv Laftv T
Hl 32 Ml 52
Centar 5.268 A0 GHz Span 30 MHz Canter 5308 A0 GHz Span 38 MHz
sles BH 208 kHz wVBH 628 kHz Sweep 1.92 ms (1281 prs) siles BH 208 Kz wVEH 828 kHz Sweap 1.92 ms (1281 prs)

Occupied Bandwidth
17.8301 MHz

45420 KMz
193548 MHz

Transmit Freq Error
x dB Bandwidth

Occ BH % Puwr 3988 ¥
W dB -2d.eh dB

Occupied Bandwidth
17.9133 MHz

4,825 kHz
19361 Mz

Transmit Froq Error
s dB Bandwidth

Occ BW % Pur 988 ¥

¥ dB 2000 dB

Tx, 5320MHz

1 Agilent RL
Ref B dBm sftten 18 dB
#Peak
Log
18 | 1 ! b
dB/ $ [
ok
| Db |
e

Lafv

Hl 3&]

o

g

Centar 5.320 08 GHz

aitas BH 200 kiz

Occupied Bandwidth
17.9265 MHz

aEH B2 kHz

48145 kHz
19.405 MHz

Transmit Frea Error
% dB Bandwidth

Span 30 HHz

Sweep 1.97 ms (1201 prs)
Occ BH X Pwr 9960 X
W dB 2000 4B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 30, 2012
Temperature / Humidity 23 deg.C , 54 %RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5500.0000 19.511
5580.0000 19.659
5700.0000 20.682
Tx, 5500MHz Tx, 5580MHz
i Agilent RL 1 Agilant RL
Rof 8 dBm sftten 18 4B Rof @ dBm wAtten 18 dB
sPeak Peak
L;f .otm-»-.:...‘__;.._....a.... Lgf o.?-...s.....‘_-.l.-.m...w.
2/ W5 -y e
| et o P :,r--“"".""lﬁ. I I [ . bl
Lafv - Laftv
Hl 32 Ml 52
Centar 5.508 AO GHz Span 30 MHz Canter 5608 A0 GHz Span 38 MHz
sles BH 208 kHz wVBH 628 kHz Sweep 1.92 ms (1201 pts) siles BH 208 Kz wVEH 828 kHz Sweep 1.92 ms (1201 prs)

Occupied Bandwidth
17.9767 MHz

Transmit Freq Error 26508 Kz
x dB Bandwidth 19511 Miz

Occ BH % Puwr 3988 ¥
W dB -2d.eh dB

Occ BW % Pur 988 ¥

Occupied Bandwidth

18.0773 MHz w dB 2420 dB
Transmit Froq Error 18478 kHz
s dB Bandwidth 19,859 Mz

Tx, 5700MHz

1 Agilent RL
Bef @ dBm #Atten 1@ 4B
#Peak
Log T T
19 | | | b it [ohamihin],
4B | | | “; Ity
= [ |
= T ‘\‘\‘. 1
. g
o Bada= »

Lafy
Hl 3&]
Centar 5./88 08 GHz Span 30 HHz
wlas BH 220 kHz aEH BB kHz Sweep 18 ms (1281 prs)

Occupied Bandwidth
18.2922 MHz

Transmit Freq Error  27.399 kHz
% dB Bandwidth 20EE2 MHz

Occ BH X Pwr 9380 ¥
wdB 290 JB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5180.0000 18.709
5220.0000 18.838
5240.0000 18.477
Tx, 5180MHz Tx, 5220MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#Peak #Peak
Log Log
1@ A, F) e VI 10 —
dB/ r dB/ 1 B e N
\. 4/ \ <«
i oy B %,
Lghv LgRw
M1 §2 Ml §2
Center 5.189 006 GHz Span 30 MHz Center 5.220 00 GHz Span 40 MHz
#Res BH 208 kHz #YBH 1 MHz Sweep 1.04 ms (1281 prs) #Res BH 208 kHz #YBH 1 MHz Sweep 1.64 ms (1281 pts)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6405 MHz X d8 2000 B 17.6671 MHz x a8 2000 8
Transmit Freq Error  -39.056 kHz Transmit Freq Error  -33.995 kHz
% dB Banduidth 18.709 MHz % dB Banduidth 18.838 MHz
Tx, 5240MHz
3 Agilent RL
Ref & dBm #Atten 10 dB
#Peak
Log
10 )
dB/ T T ks
Ny Le
T i [
LgAv
ML $2
Center 5.240 88 GHz Span 40 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.6367 MHz %X dB -20.00 dB
Transmit Freq Error  -44.219 kHz
% dB Banduidth 18.477 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5180.0000 18.711
5220.0000 18.533
5240.0000 18.539
Tx, 5180MHz Tx, 5220MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak
Log Log
ig/ f?/vf‘”“"““‘“* fre e T »‘g\ ﬁg y fw T (WWM,?\
7 N i ",
llevigtart e . o gt ™ R o
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 200 kHz #UBH 1 MHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz #UBH 1 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ B % Pur  99.00 % Occupied Bandwidth Occ BH Z Pur  99.0
17.6482 MHz % dB 2000 G 17.6701 MHz % dB 2000 G
Transmit Freq Error -54.268 kHz Transmit Freq Error -54.841 kHz
® dB Bandwidth 18.711 MHz ® dB Bandwidth 18.533 MHz
Tx, 5240MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
Log
18
dB/ J?’JMMWM”?\
= Al ‘N‘VW o
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 200 kHz #UBH 1 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.6254 MHz % dB 2000 G
Transmit Freq Error -57.799 kHz
® dB Bandwidth 18.539 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-20dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 4, 2012
23deg.C

, 39%RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5260.0000 18.770
5300.0000 18.523
5320.0000 18.549
Tx, 5260MHz Tx, 5300MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref @ dBm #Atten 16 dB
#Peak #Peak
Log Log
1g 1g . I
B/ ?\, T T wwvwwww t,m.w\.“? 4B/ ?«-vvw'\frd WW A A{
=Y J “\ s > l‘ k £
i b, . -‘ML.
RV Sk s Lorierh] ’ i g,
LgAv LgAw
Ml §2 Ml §2
Center 5.26@ 00 GHz Span 48 MHz Center 5.308 00 GHz Span 40 MHz
#Res BH 208 kHz #YBH 1 MHz Sweep 1.84 ms (1201 prs) #Res BH 200 kHz #WBH 1 MHz Sween 1.84 ms (1201 prs)
Occupied Bandvidth Occ BH Z Pur  99.00 7 Occupied Bandvwidth Occ BH Z Par  59.00 7
17.6719 MHz % dB -20.08 dB 17.6541 MHz x dB -20.00 dB
Transmit Freq Error  -47.922 kHz Transmit Freq Error  -54.514 kHz
% dB Banduidth 18.778 MHz ® dB Banduidth 18.923 MHz
Tx, 5320MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#Peak
Log
52/ i T N N <
>/ Lo
b N e TN
LgAv
ML $2
Center 5.320 89 GHz Span 40 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.7006 MHz %X dB -20.00 dB
Transmit Freq Error  -58.125 kHz
% dB Banduidth 18.549 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401

70



33CE0266-SH-02-D-R1

Test place
Date

Temperature / Humidity

-20dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

December 4, 2012
23deg.C

, 39%RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5260.0000 18.489
5300.0000 18.663
5320.0000 18.461
Tx, 5260MHz Tx, 5300MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#Peak #Peak
Log Log
1@ 1g
4B/ w«, ‘w’m’bnh'ww’\-v»\ «v'u-/wmm? 4B/ %wwwm ,)WMMM,?
/ 1 / \
i > i "
e i i proif” T
Lghv LgRw
M1 §2 Ml §2
Center 5.260 00 GHz Span 40 MHz Center 5.308 06 GHz Span 40 MHz
#Res BH 208 kHz #YBH 1 MHz Sween 1.04 ms (1201 prs) #Res BH 208 kHz #WBH 1 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6148 MHz X dB 2000 o 17.6341 MHz X dB 200 cB
Transmit Freq Error  -36.998 kHz Transmit Freq Error  -49.939 kHz
% dB Banduidth 18.489 MHz % dB Banduidth 18.663 MHz
Tx, 5320MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#Peak
Log
52/ ?«.WWMW M-‘W\”’\"’W'ﬂ»?
Ny e
Lyl o I,
LgAv
ML $2
Center 5.320 89 GHz Span 40 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.6142 MHz X 8 -20.00 4D
Transmit Freq Error  -56.340 kHz
% dB Banduidth 18.461 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5500.0000 19.020
5580.0000 18.609
5700.0000 18.674
Tx, 5500MHz Tx, 5580MHz
# Agilent RL ¥ Agilent RL
Ref 6 dBm #Atten 16 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
Log Log
10 o " 18 S A
B/ ?.. o A e A dB/ i - r?
> ;«J \.1 < *./j \*
NI PYIEERE ettelteg Wt e i e A R
Lghv LgRw
ML 52 ML 52
Center 5.500 00 GHz Span 40 MHz Center 5.580 00 GHz Span 40 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 209 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pis)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.7165 MHz x dB -20.00 4B 17.7435 MHz x dB  -20.00 dB

Transmit Freq Error  -29.146 kHz

Transmit Freq Error  -31.362 kHz

% dB Bandwidth 19.020 MHz % dB Bandwidth 16.609 MHz
Tx, 5700MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#Peak
Log
5@/ o e el
ryi e

R i et
LgAv
ML $2
Center 5,700 00 GHz Span 40 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.64 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7

176713 MH=z %X dB -20.00 dB

Transmit Freq Error  -51.529 kHz
% dB Banduidth 18.674 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n-HT20, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5500.0000 18.535
5580.0000 18.645
5700.0000 18.320
Tx, 5500MHz Tx, 5580MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#Peak #Peak
Log Log
10 - - 1@ EPU o
dB/ . A A W N dB/ bl A
N e Y Le
I T Al g appperhery ik Uy
Lghv LgRw
M1 §2 Ml §2
Center 5.500 00 GHz Span 40 MHz Center 5.580 00 GHz Span 40 MHz
#Res BH 208 kHz #YBH 1 MHz Sweep 1.04 ms (1281 prs) #Res BH 200 kHz #YBH 1 MHz Sweep 1.64 ms (1281 pts)
Occupied Bandwidth Occ BH Z Pwr  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.6845 MHz X d8 2000 B 17.6755 MHz x a8 2000 8
Transmit Freq Error  -62.212 kHz Transmit Freq Error  -45.834 kHz
% dB Banduidth 18.935 MHz % dB Banduidth 18.645 MHz
Tx, 5700MHz
3 Agilent RL
Ref & dBm #Atten 10 dB
#Peak
Log
52/ ?,MMW N Y
5] e
et .
[ il
LgAv
ML $2
Center 5,700 00 GHz Span 40 MHz
#Res BH 200 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.6482 MHz % dB 2000
Transmit Freq Error  -55.928 kHz
% dB Banduidth 18.320 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5190.0000 37.692
5230.0000 37.647
Tx, 5190MHz
¥ Agilent RL
Ref -1 dBm #Atten 10 dB
#Peak
;%9 %M,mw.r M%U‘?
B/ / i
e i
T - o
LaAu
ML 52
Center 5.19@ 68 GHz Span 80 MHz
#Res BH 3398 kHz #YBH 1 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Oct BH % PWr  99.00 7
35.8825 MHz ® dB -20.00 dB

Transmit Freq Error  -22.174 kHz

% dB Bandwidth 37.692 MHz
Tx, 5230MHz
3 Agilent RL
Ref -1@ dBm #Atten 10 dB
"Peak adl A A
Log * Aoty bt
1o bl - i
dB/ >/ e
I “Hil My
v A L
LgAv
ML $2
Center 5.230 80 GHz Span 80 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
35.9524 MHz %X dB -20.00 dB

Transmit Freq Error  —46.670 kHz
% dB Banduidth 37.647 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401

74



33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5270.0000 37.655
5310.0000 37.766
Tx, 5270MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#Peak
Log
10 o | oo,
dB/ i e
s/ e
R Rai Lo
ey Lisieny
LgAv
ML 52
Center 5.270 00 GHz Span 80 MHz
#Res BH 399 kHz #YBH 1 MHz Sweep 1.04 ms (1281 prs)
Occupied Bandwidth Occ BW % PWr  99.00 7
35.9295 MHz x dB -20.00 4B
Transmit Freq Error  -39.821 kHz
x dB Banduidth 37.655 HHz
Tx, 5310MHz
3 Agilent RL
Ref 8 dBm #Atten 18 dB
#Peak
Log
10
dB/ /%W ”\’Wmuﬁ
> e
Y, P S T
LgAv
ML s2
Center 5,310 88 GHz Span 80 MHz
#Res BH 390 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
35.8242 MHz x dB -20.00 4B

Transmit Freq Error  -72.369 kHz
% dB Banduidth 37.766 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 4, 2012
Temperature / Humidity 23 deg.C , 39 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port Main, worst data mode 0(MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5510.0000 37.940
5550.0000 37.902
5670.0000 37.841
Tx, 5510MHz Tx, 5550MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref B dBm #Atten 18 dB
#Peak #Peak
Log Log
1a o T Sa 10 B o, 14 Moy .
dB/ File ) KR ey o S
av/ Lo m:J‘ \"f“ "
- ﬂmWW Pttt - h sttt A E M\"'v‘\mﬂ
Lghv LgRw
M1 §2 Ml §2
Center 5.518 00 GHz Span 80 MHz Center 5.550 06 GHz Span 8@ MHz
#Res BH 388 kHz #YBH 1 MHz Sween 1.04 ms (1201 prs) #Res BH 398 kHz #WBH 1 MHz Sweep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH ¥ Pur  99.00 7 Occupied Bandwidth Occ BH 7% Pur  99.00 7
36.0157 MHz X d8 2000 B 36.1564 MHz x a8 2000 8
Transmit Freq Error  -37.916 kHz Transmit Freq Error  -7.482 kHz
% dB Banduidth 37.940 MHz % dB Banduidth 37.902 MHz
Tx, 5670MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#Peak
Log
10 an Maie, | pas
dB/ bl R
Mwmwwﬁ k“(;”"MWM
LgAv
ML $2
Center 5670 80 GHz Span 80 MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
36.1349 MHz % dB 2000
Transmit Freq Error  -28.256 kHz
% dB Banduidth 37.841 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5190.0000 37.445
5230.0000 37.651
Tx, 5190MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#Peak
Log
1a
dB/ / ot "“%Aﬁﬁ
" e by
LgAv
M1 §2
Center 5.199 00 GHz Span 80 MHz
#Res BH 399 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pur  99.00 7
35.9443 MHz x dB -20.00 4B

Transmit Freq Error  -14.612 kHz

% dB Bandwidth 37.445 MHz -
Tx, 5230MHz
3 Agilent RL
Ref 8 dBm #Atten 10 dB
#Peak
Log
18 NI
4B/ ?MW '«-M{
I bl ! 'MWMW

LgAv
ML 52
Center 5.230 80 GHz Span 80 MHz

WRes BH 399 kHz
Occupied Bandwidth

#YBH 1 MHz

35.9675 MHz

Transmit Freq Error  -52.166 kHz

% dB Bandwidth 37.651

MHz

Sweep 1.64 ms (1201 pts)

Occ BH Z Pwr 99.00 ¥
% dB -20.68 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5190.0000 37.496
5230.0000 37.431
Tx, 5190MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#Peak
Log
1a
dB/ | artewiriathty
> JJ’r \'H <
o M,
e ¥ T
LgAv
M1 §2
Center 5.199 00 GHz Span 80 MHz
#Res BH 399 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % PWr  99.00 7
35.8862 MHz x dB -20.00 4B

Transmit Freq Error  -39.083 kHz
% dB Banduidth 37.496 MHz

Tx, 5230MHz

4 Agilent

Ref 8 dBm #Atten 10 dB

RL

#Peak

Log
10

dB/ %WM“

]

/

F TN, T g
Meymp "

LgAv

M1 52

Center 5.230 80 GHz

Span 80 MHz

#Res BH 390 kHz #YBH 1 MHz Sweep 1.64 ms (1201 pts)

Occupied Bandwidth
35.8848 MHz

Transmit Freq Error  10.347 kHz
% dB Banduidth 37.431 MHz

Occ BH Z Pwr 99.00 ¥
% dB -20.68 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5270.0000 37.743
5310.0000 37.706
Tx, 5270MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#Peak
Log
10
4B/ J?wl e [ wm,ﬂ'
o e
Lianatas it WWMJJWM:‘
LgAv
ML 52
Center 5.270 00 GHz Span 80 MHz
#Res BH 399 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % PWr  99.00 7
35.9543 MHz x dB -20.00 4B
Transmit Freq Error  -39.575 kHz
x dB Bandwidth 37.743 HHz .
Tx, 5310MHz
3 Agilent RL
Ref 8 dBm #Atten 18 dB
#Peak
Log
10
4B/ S I e
,/f \\
P i Sttt b
it
LgAv
ML s2
Center 5,310 88 GHz Span 80 MHz
#Res BH 390 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
35.9148 MHz x dB -20.00 4B

Transmit Freq Error  -56.339 kHz
% dB Banduidth 37.706 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHZz]
5270.0000 37.311
5310.0000 37.275
Tx, 5270MHz
# Agilent RL
Ref 6 dBm #Atten 16 dB
#Peak
Log
1a
4B/ }?MW bPi, “?\
i b
T s M, |
P
LgAv
M1 §2
Center 5.270 00 GHz Span 80 MHz
#Res BH 399 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

Transmit Freq

35.7991 MHz

Error  -44.723 kHz

Occ BH Z Pwr 99.00 ¥
x dB -20.00 4B

% dB Bandwidth 37.311 MHz B
Tx, 5310MHz
3 Agilent RL
Ref & dBm #Atten 10 dB
#Peak
Log
10
dB/ ?ﬂ.w frAtorehdy r»?\l
/ !
st el \"\MMJM st
Vo o]
LgAv
ML S2
Center 5,310 88 GHz Span 80 MHz
#Res BH 390 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7
35.7824 MHz x dB -20.00 4B
Transmit Freq Error  -66.228 kHz
% dB Bandwidth 37.275 MHz B
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Main, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5510.0000 37.445
5550.0000 37.645
5670.0000 37.836
Tx, 5510MHz Tx, 5550MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
Log Log
1@ A 1g
dB/ Foe oo dB/ P N " oo ®
N - Y e
wv‘\‘l“nlr etz ml h "JWVM. M"l'r’*ww i e AMM'!‘ ‘W""W'\
LgAv LgAw
M1 §2 Ml §2
Center 5.518 00 GHz 3pan 86 MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 399 kHz #YBH 1 MHz Sween 1.04 ms (1201 nts) #Res BW 390 kHz #YBH 1 MHz Sween 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH ¥ Pur 9900 7 Occupied Bandwidth Occ BH ¥ PWr  99.60 7
36.0297 MHz X 4B 2000 45 360499 MHz % dB 2000 45
Transmit Freq Error  -38.541 kHz Transmit Freq Error  -7.945 kHz
% dB Bandwidth 37.445 MHz - % dB Bandwidth 37.645 MHz -
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
10
B/ et et
Y /[ l s
Wl Thosl .mn*'p PR o
A LN
LgAw
ML $2
Center 5,678 GHz Span 5@ MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.08 7
36.8@98 MHz % dB  -20.00 dB
Transmit Freq Error  -30.177 kHz
% dB Bandwidth 37.836 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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33CE0266-SH-02-D-R1

-20dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 5, 2012
Temperature / Humidity 24deg.C , 35%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n-HT40, PN9, Antenna port Aux, worst data mode 8 (MCS)
Freq. -20dB Bandwidth
[MHz] [MHz]
5510.0000 37.359
5550.0000 37.516
5670.0000 37.485
Tx, 5510MHz Tx, 5550MHz
# Agilent RL ¥ Agilent RL
Ref B dBm #Atten 18 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
Log Log
1@ 1g
dB/ Tww’”"w‘ A i w»ﬁ\ B/ F«M MWH
o aA..f Fu i AAJI ¥ sl
W""’V TR T " 1G4 v o} M L T, MWWNM
LgAv LgAw
M1 §2 Ml §2
Center 5.518 00 GHz 3pan 86 MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 399 kHz #YBH 1 MHz Sween 1.04 ms (1201 nts) #Res BW 390 kHz #YBH 1 MHz Sween 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH ¥ Pur 9900 7 Occupied Bandwidth Occ BH ¥ PWr  99.60 7
35.8969 MHz x B -20.00 4B 35.8961 MHz x B -20.00 4B
Transmit Freq Error  -102.370 kHz Transmit Freq Error  -31.638 kHz
% dB Bandwidth 37.359 MHz - % dB Bandwidth 37.916 MHz -
Tx, 5670MHz
3 Agilent RL
Ref @ dBm #Atten 18 dB
#Peak
Log
10
dB/ vamw ‘-«»ﬂ’l
ronhin 9
iy R L
LgAw
ML $2
Center 5,678 GHz Span 5@ MHz
#Res BH 398 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.08 7
35.8578 MHz % dB  -20.00 dB
Transmit Freq Error  -26.961 kHz

% dB Bandwidth

37.435 MHz

UL Jap
Shonan

an, Inc.
EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 21, 2012 November 22, 2012 November 26, 2012
Temperature / Humidity 22 deg.C ,38%RH 22deg.C ,46%RH 20deg.C ,30%RH
Engineer Hikaru Shirasawa Hikaru Shirasawa Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna : Main worst data mode : 6 Mbps
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]

Low 5180.0 4.47 2.03 9.61 0.05 16.16 41.30 16.99 50.00 0.83 Worst Data

Mid 5220.0 4.29 2.03 9.61 0.05 15.98 39.63 16.99 50.00 1.01

High 5240.0 4.15 2.18 9.61 0.05 15.99 39.72 16.99 50.00 1.00

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor

EIRP (* PIM: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)

[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 4.47 2.03 9.61 0.05 3.64 19.80 95.50 - - -
Mid 5220.0 4.29 2.03 9.61 0.05 3.64 19.62 91.62 - - -
High 5240.0 4.15 2.18 9.61 0.05 3.64 19.63 91.83 - - -

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor + Antenna Gain

[Pre check]
Antenna Main
Data rate Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Main 6 5220.0 4.29 2.03 9.61 0.05 15.98 |Worst Rate
Main 9 5220.0 4.14 2.03 9.61 0.09 15.87
Mainf 12 5220.0 4.15 2.03 9.61 0.10 15.89
Main[ 18 5220.0 4.06 2.03 9.61 0.15 15.85
Main[ 24 5220.0 3.91 2.03 9.61 0.19 15.74
Main[ 36 5220.0 3.85 2.03 9.61 0.28 15.77
Main[ 48 5220.0 3.72 2.03 9.61 0.37 15.73
Main| 54 5220.0 3.75 2.03 9.61 0.40 15.79
Antenna Aux
Data rate Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Aux 6 5180.0 441 2.03 9.61 0.05 16.10
Aux 6 5220.0 4.22 2.03 9.61 0.05 15.91
Aux 6 5240.0 3.98 2.18 9.61 0.05 15.82

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 ]3
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port Main, (Tx 5220MHz)

6Mbps 9Mbps
duty factor [dB] = 10 x log (2.098 / 2.074 ) = 0.05 [dB] duty factor [dB] =10 x log (1.158/1.134) = 0.09 [dB]
# Agilent T # Agilent T
& Mkr2 2,098 ms & Mkr2  1.158 ms
Ref 18 dBm Atten 26 dB 0.13 dB Ref 18 dBm Atten 26 dB 2.24 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
LgAv LaRv m
51 52 51 52
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 4 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 2 ms (3661 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1R (€3] Time 1.1E ms -15.25 dEm 1R (€3] Tine 235.5 pe -17.35 dBm
la (€3] Time 2.874 me -0.94 dB la (€3] Tine 1.134 ne 1.27 dB
2R (€3] Time 1.1E ms -15.25 dEm 2R (€3] Tine 235.5 pe -17.35 dBm
2a (€3] Time 2.892 me 0.13 dB 2a (€3] Tine 1.158 ne 2.24 dB
12Mbps 18Mbps
duty factor [dB] = 10 x log (1.074/1.05) = 0.10 [dB] duty factor [dB] =10 x log (0.73/0.706 ) = 0.15 [dB]
# Agilent T # Agilent T
a Mkr2 1074 ms a Mkr2  729.8 ps
Ref 18 dBm Atten 26 dB 16.96 dB Ref 18 dBm Atten 26 dB 0.62 dB
#Peak #Peak
Log Log
18 16 2
dB/ dB/ I
Il I LI | 1 t
LgAv LgAv '~ nl
51 52 51 52
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 2 ms (8001 pts) Res BH 8 MHz #UBH 56 MHz Sweep 1.5 ms (8061 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type B Axis Amplitude
1R (€3] Tine 482.5 pe -31.28 dEm 1R (€3] Tine 438.4 pe -16.47 dEm
la (€3] Tine 1.85 ms -5.21 dB la (€3] Tine 7EE. pe 0.22 dB
2R (€3] Tine 482.5 pe -31.28 dEm 2R (€3] Tine 438.4 pe -16.47 dEm
2a (€3] Tine 1.874 me 16.66 dB 2a (€3] Tine 720.8 pe 0.62 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port Main, (Tx 5220MHz)
24Mbps 36Mbps
duty factor [dB] = 10 x log (0.562 /0.538 ) = 0.19 [dB] duty factor [dB] = 10 x log ( 0.3858 / 0.362 ) = 0.28 [dB]
# Agilent T # Agilent T
a Mkr?  G61.8 ps a Mkr2 3858 ps
Ref 18 dBm Atten 26 dB 2.56 dB Ref 18 dBm Atten 26 dB 5.27 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
\“'II I “ “I" '| = | | " | [ | |' I“I" [ “ ZL L] I\l T
B I ' T T
LgRv * M LaRw m m
51 52 51 52
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 300 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 177.5 pe ~45.35 dEm 1R (€3] Tine 296 pe -34.82 dBm
la (€3] Time 538.1 pe £.23 dB la (€3] Tine 362 pe 6.70 dB
2R (€3] Time 177.5 pe ~45.35 dEm 2R (€3] Tine 296 pe -34.82 dBm
2a (€3] Time SEL2 pe 2.56 dB 2a (€3] Tine 385.8 pe 5.27 dB
48Mbps 54Mbps
duty factor [dB] = 10 x log (0.294 /0.27 ) = 0.37 [dB] duty factor [dB] = 10 x log (0.2738/0.25) = 0.40 [dB]
# Agilent T # Agilent T
a Mkr2 2937 ps a Mkr2 2738 ps
Ref 18 dBm Atten 26 dB 0.11 dB Ref 18 dBm Atten 26 dB -8.59 dB
#Peak #Peak
Log Log
16 16 i
4B/ 4B/
|‘ \‘\\ II | \‘I'\‘ ‘ T ‘ ‘!"‘ T | | I\| T 2R '|‘ ™ ! ‘ |f77 T I||I
f 2R
LgAv LgAv M
512 ! 512 i
Center 5.226 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH & MHz #UBH 56 MHz Sweep 60O ps (8001 pts) Res BH & MHz +YBH 58 MHz Sweep BOO ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 174 pe -48.57 dEm 1R (€3] Tine 152.9 pe -28.5E dBm
1a 3 Tine 278.2 ps 1.94 dB 1a 3 Tine 258 ps 4.84 dB
2R 3 Tine 174 pe -48.57 dBn 2R 3 Tine 152.9 ps -28.56 dBn
28 3 Tine 293.7 ps 8.11 dB 28 3 Tine 273.8 ps -8.59 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 21, 2012 November 22, 2012 November 26, 2012
Temperature / Humidity 22 deg.C ,38%RH 22deg.C ,46%RH 20deg.C ,30%RH
Engineer Hikaru Shirasawa Hikaru Shirasawa Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna : Main worst data mode : 6 Mbps
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]

Low 5260.0 411 2.17 9.60 0.05 15.93 39.19 23.98 250.00 8.05

Mid 5300.0 4.34 2.18 9.60 0.05 16.17 41.42 23.98 250.00 7.81 Worst Data

High 5320.0 4.23 2.07 9.60 0.05 15.95 39.37 23.98 250.00 8.03

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor

EIRP (* PIM: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)

[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 411 2.17 9.60 0.05 3.73 19.66 92.51 - - -
Mid 5300.0 4.34 2.18 9.60 0.05 3.73 19.90 97.77 - - -
High 5320.0 4.23 2.07 9.60 0.05 3.73 19.68 92.94 - - -

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor + Antenna Gain

[Pre check]
Antenna Main
Data rate Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Main 6 5300.0 4.34 2.18 9.60 0.05 16.17 |'Worst Rate
Main 9 5300.0 4.28 2.18 9.60 0.09 16.15
Mainf 12 5300.0 4.17 2.18 9.60 0.10 16.05
Main[ 18 5300.0 411 2.18 9.60 0.15 16.04
Main[ 24 5300.0 4.06 2.18 9.60 0.19 16.03
Main[ 36 5300.0 4.04 2.18 9.60 0.28 16.10
Main[ 48 5300.0 3.99 2.18 9.60 0.37 16.14
Main| 54 5300.0 3.98 2.18 9.60 0.40 16.16
Antenna Aux
Data rate Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Aux 6 5260.0 3.47 2.17 9.60 0.05 15.29
Aux 6 5300.0 3.64 2.18 9.60 0.05 15.47
Aux 6 5320.0 3.65 2.07 9.60 0.05 15.37

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 86
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port Main, (Tx 5300MHZz)

6Mbps 9Mbps
duty factor [dB] = 10 x log (2.098 /2.073) = 0.05 [dB] duty factor [dB] =10 x log (1.158/1.134) = 0.09 [dB]
# Agilent T # Agilent T
& Mkr2 2,098 ms & Mkr2  1.158 ms
Ref 18 dBm Atten 26 dB -8.42 dB Ref 18 dBm Atten 26 dB -4.99 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
LgAv LaRv
51 52 51 52
Center 5,300 66060 GHz Span @ Hz Center 5.300 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 4 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 2 ms (3661 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1R (€3] Time 1.285 me -15.49 dEm 1R (€3] Tine B4E.5 pe -22.13 dBm
la (€3] Time 2.873 me -0.34 dB la (€3] Tine 1.134 ne 4.56 dB
2R (€3] Time 1.285 me -15.49 dEm 2R (€3] Tine G455 pe -22.12 dBm
2a (€3] Time 2.892 me -0.42 dB 2a (€3] Tine 1.158 ne -4.99 dB
12Mbps 18Mbps
duty factor [dB] = 10 x log (1.074/1.049) = 0.10 [dB] duty factor [dB] =10 x log (0.73/0.705) = 0.15 [dB]
# Agilent T # Agilent T
a Mkr2 1074 ms a Mkr2 7299 ps
Ref 18 dBm Atten 26 dB 1.67 dB Ref 18 dBm Atten 26 dB -0.58 dB
#Peak #Peak
Log Log
18 18 2
dB/ dB/
i = 1 | AR
Lo L‘ Lgfv m n
12 12 |
Center 5,300 66060 GHz Span @ Hz Center 5.300 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 2 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 1.5 ms (8061 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 363.8 pe ~16.4€ dEm 1R (€3] Tine 479.8 pe -15.8% dBm
la (€3] Time 1.849 me -0.61 dB la (€3] Tine 7ES pe -0.67 dB
2R (€3] Time 363.8 pe -16.4€ dEm 2R (€3] Tine 479.8 pe -15.8% dBm
2a (€3] Time 1.874 me 1.87 dB 2a (€3] Tine 729.9 us -0.50 dB

Telephone
Facsimile

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port Main, (Tx 5300MHZz)

24Mbps 36Mbps
duty factor [dB] = 10 x log (0.562 /0.538 ) = 0.19 [dB] duty factor [dB] = 10 x log (0.386 /0.362 ) = 0.28 [dB]
# Agilent T # Agilent T
a Mkr?  G61.8 ps a Mkr2 3858 ps
Ref 18 dBm Atten 26 dB -8.53 dB Ref 18 dBm Atten 26 dB 5.24 dB
#Peak #Peak
Log Log
18 18
dB/ 2R dB/
T T " T T T T L T 1]
o T [ A Y S A | N IR
T T T T
LgAw M LgAw m
12 12 I [
Center 5,300 66060 GHz Span @ Hz Center 5.300 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 300 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 283 pe -22.68 dEm 1R (€3] Tine 182.3 pe -34.82 dBm
la (€3] Time 537.9 pe £.095 dB la (€3] Tine 3621 pe -3.90 dB
2R (€3] Time 283 pe -22.68 dEm 2R (€3] Tine 182.3 ps -34.82 dBm
2a (€3] Time SEL2 pe -8.53 dB 2a (€3] Tine 385.8 pe £.24 dB
48Mbps 54Mbps
duty factor [dB] = 10 x log (0.294 /0.27 ) = 0.37 [dB duty factor [dB] = 10 x log (0.274/0.25) = 0.40 [dB
Y y
#  Agilent T #  Agilent T
a Mkr2  293.8 ps a Mkr2 2738 ps
Ref 18 dBm Atten 26 dB 9.78 dB Ref 18 dBm Atten 26 dB -8.22 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
i 1 1 1 t ¥ 1 1
T | T | T J T T | I ‘ ] ‘ T
LgAv W LgAv
5152 ' I s 82 [ I
Center 5,300 66060 GHz Span @ Hz Center 5.300 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep G6G ps (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 606 ps (8001 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 175.8 pe -32.09 dEn 1R H Tine 191.6 ps -36.22 dBm
la (€3] Time 278 pe 4.88 dB la (€3] Tine 249.9 pe 10.85 dB
2R (€3] Time 175.8 pe -32.09 dEm 2R (€3] Tine 191.6 ps -38.22 dBm
2a (€3] Time 293.8 pe 9.78 dB 2a (€3] Tine 273.8 us -6.22 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)
(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 21, 2012 November 22, 2012 November 26, 2012
Temperature / Humidity 22 deg.C ,38%RH 22deg.C ,46%RH 20deg.C ,30%RH
Engineer Hikaru Shirasawa Hikaru Shirasawa Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna : Main worst data mode : 6 Mbps
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]

Low 5500.0 6.32 2.05 9.59 0.05 18.01 63.24 23.98 250.00 5.97 Worst Data

Mid 5580.0 6.13 2.07 9.60 0.05 17.85 60.95 23.98 250.00 6.13

High 5700.0 6.01 2.13 9.61 0.05 17.80 60.26 23.98 250.00 6.18

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor

EIRP (* PIM: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)

[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 6.32 2.05 9.59 0.05 4.77 22.78 189.67 - - -
Mid 5580.0 6.13 2.07 9.60 0.05 4.77 22.62 182.81 - - -
High 5700.0 6.01 2.13 9.61 0.05 4.77 22.57 180.72 - - -

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor + Antenna Gain

[Pre check]
Antenna Main
Data rate Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Main 6 5580.0 6.13 2.07 9.60 0.05 17.85 |Worst Rate
Main 9 5580.0 5.89 2.07 9.60 0.09 17.65
Mainf 12 5580.0 5.86 2.07 9.60 0.10 17.63
Main[ 18 5580.0 5.88 2.07 9.60 0.15 17.70
Main[ 24 5580.0 5.75 2.07 9.60 0.19 17.61
Main[ 36 5580.0 5.73 2.07 9.60 0.28 17.68
Main[ 48 5580.0 5.78 2.07 9.60 0.37 17.82
Main| 54 5580.0 5.70 2.07 9.60 0.40 17.77
Antenna Aux
Data rate Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Aux 6 5500.0 6.21 2.05 9.59 0.05 17.90
Aux 6 5580.0 6.22 2.07 9.60 0.05 17.94
Aux 6 5700.0 6.09 2.13 9.61 0.05 17.88

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 ]9
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port Main, (Tx 5580MHZz)

6Mbps 9Mbps
duty factor [dB] = 10 x log (2.098 /2.074 ) = 0.05 [dB] duty factor [dB] =10 x log (1.158/1.134) = 0.09 [dB]
# Agilent T # Agilent T
& Mkr2 2,098 ms & Mkr2  1.158 ms
Ref 18 dBm Atten 26 dB 8.93 dB Ref 18 dBm Atten 26 dB -8.29 dB
#Peak #Peak
Log Log
18 | [ 1 18
dB/ dB/
LgAv LaRv
51 52 51 52
Center 5.580 6606 GHz Span @ Hz Center 5.580 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 4 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 2 ms (3661 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 798 pe -17.34 dEm 1R (€3] Tine 312.2 pe -1E.75 dBm
la (€3] Time 2.874 me -0.13 dB la (€3] Tine 1.134 ne -1.85 dB
2R (€3] Time 798 pe -17.34 dEm 2R (€3] Tine 312.2 pe -1E.75 dBm
2a (€3] Time 2.892 me 0.93 dB 2a (€3] Tine 1.158 ne -0.29 dB
12Mbps 18Mbps
duty factor [dB] =10 x log (1.074/1.05) = 0.10 [dB] duty factor [dB] = 10 x log (0.73/0.706 ) = 0.15 [dB]
# Agilent T % Agilent T
a Mkr2  1.074 ms a Mkr2  729.7 ps
Ref 18 dBm Atten 20 dB 20.66 dB Ref 10 dBm Atten 20 dB -3.44 dB
#Peak #Peak
Loy i Log
16 18
dB/ dB/ F
I || | T T
LgAv LgAv !
51 52 5152
Center 5.580 080 GHz Span @ Hz Center 5.530 800 GHz Span @ Hz
Res BH § MHz #YBH 50 MHz Sweep 2 ms (8001 pts) Res BH 8 MHz +YBH 50 MHz Sweep 1.5 ms (8081 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type K fxis Amplitude
1R (€3] Time 4BE.8 pe ~36.86 dEm 1R ()] Time 588.9 ps -19.66 dBm
la (€3] Time 1.85 ms -2.64 dB 1a ()] Time 786 ps 2.89 dB
2R (€3] Time 4BE.8 pe ~36.86 dEm 2R [€)) Time 5A8.9 ps -19.66 dBm
2a (€3] Time 1.874 me 20.50 dB 2a [&)) Tine 720.7 pe -3.44 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port Main, (Tx 5580MHZz)

24Mbps 36Mbps
duty factor [dB] = 10 x log (0.562 /0.538 ) = 0.19 [dB] duty factor [dB] = 10 x log (0.386 /0.362 ) = 0.28 [dB]
# Agilent T # Agilent T
a Mkr?  G61.8 ps a Mkr2 3858 ps
Ref 18 dBm Atten 26 dB -8.59 dB Ref 18 dBm Atten 26 dB 9.89 dB
#Peak #Peak
Log Log
18 5 18
dB/ dB/
LR U | ‘r‘ I | BN ‘ (| a | LR
l T R—t i
LgAv M LaRv
12 i ‘ 12 ]
Center 5.580 6606 GHz Span @ Hz Center 5.580 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1 ms (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 300 ps (8001 pts)
Marker Trace Type # Axis Marker Trace Type ¥ Axis Amplitude
1R (€3] Time 296.6 p= 1R (€3] Tine 322.5 pe ~36.58 dBm
la (€3] Time 537.8 pe la (€3] Tine 362.1 pe -4.21 dB
2R (€3] Time 2966 p= 2R (€3] Tine 322.5 pe ~36.58 dBm
2a (€3] Time SEL2 pe 2a (€3] Tine 385.8 pe 9.29 dB
48Mbps 54Mbps
duty factor [dB] =10 x log (0.294 /0.27) = 0.37 [dB] duty factor [dB] = 10 x log (0.274/0.25) = 0.40 [dB]
# Agilent T # Agilent T
a Mkr2  293.8 ps a Mkr2 2737 ps
Ref 18 dBm Atten 26 dB -8.67 dB Ref 18 dBm Atten 26 dB -5.25 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ey inal i Ul il
2 f
LgAv LaRv m
s1 s [ [ 51 39 i
Center 5.580 6606 GHz Span @ Hz Center 5.580 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep G6G ps (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 606 ps (8001 pts)
Marker Trace Type B Axis Marker Trace Type ¥ Axis Amplitude
1R (€3] Time 194.1 pe 1R (€3] Tine 159.7 pe ~48.59 dBm
la (€3] Time 278.1 pe la (€3] Tine 250.1 pe -0.66 dB
2R (€3] Time 194.1 pe 2R (€3] Tine 159.8 pe -48.59 dBm
2a (€3] Time 293.8 pe 2a (€3] Tine 2737 pe -5.25 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 21, 2012 November 22, 2012 November 26, 2012
Temperature / Humidity 22 deg.C ,38%RH 22deg.C ,46%RH 20deg.C ,30%RH
Engineer Hikaru Shirasawa Hikaru Shirasawa Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna : Main worst data mode : 0 (MCS)
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]
Low 5180.0 4.30 2.03 9.61 0.05 15.99 39.72 16.99 50.00 1.00
Mid 5220.0 4.55 2.03 9.61 0.05 16.24 42.07 16.99 50.00 0.75
High 5240.0 4.67 2.18 9.61 0.05 16.51 44.77 16.99 50.00 0.48 Worst Data
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor
EIRP (* PIM: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)
[MHZz] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 4.30 2.03 9.61 0.05 3.64 19.63 91.83 - - -
Mid 5220.0 4.55 2.03 9.61 0.05 3.64 19.88 97.27 - - -
High 5240.0 4.67 2.18 9.61 0.05 3.64 20.15 103.51 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor + Antenna Gain
[Pre check]
Antenna Main
Mode Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Main 0 5220.0 4.55 2.03 9.61 0.05 16.24 |Worst Rate
Main 1 5220.0 4.34 2.03 9.61 0.10 16.08
Main 2 5220.0 4.42 2.03 9.61 0.15 16.21
Main 3 5220.0 4.38 2.03 9.61 0.20 16.22
Main 4 5220.0 4.30 2.03 9.61 0.28 16.22
Main 5 5220.0 4.20 2.03 9.61 0.37 16.21
Main 6 5220.0 4.16 2.03 9.61 0.40 16.20
Main 7 5220.0 4.16 2.03 9.61 0.43 16.23
Antenna Aux
Mode Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Aux 0 5180.0 4.26 2.03 9.61 0.05 15.95
Aux 0 5220.0 4.05 2.03 9.61 0.05 15.74
Aux 0 5240.0 4.17 2.18 9.61 0.05 16.01
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 92
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port Main, (Tx 5220MHz)

MCS0 MCS1
duty factor [dB] = 10 x log (1.958/1.934) = 0.05 [dB] duty factor [dB] = 10 x log (1.01/0.986) 0.10 [dB]
- Agilent T - Agilent T
aMkr2  1.958 ms aMkrz 181 ms
Ref 18 dBm Atten 28 dB 15.74 dB Ref 18 dBm Atten 28 dB -0.39 dB
#Peak #Peak
Log Log
16 ! 16
dB/ dB/
R
LgAv LgAv m
5182 5182
Center 5.220 806 GHz Span @ Hz Center 5.220 806 GHz Span @ Hz
es BH § MHz #UBH 50 MHz Sweep 3 ms (8091 pts) es BH § MHz #UBH 50 MHz Sweep 2 ms (8091 pts)
Marker  Trace Type o iz finplitude Marker  Trace Type o iz fnplitude
Tine 411 pe -306.85 dBn 1R ()] Tine G052 pe -14.87 dBn
1s @ Tine 1.934 s 11.26 dB 1s @) Tine 986 ps -7.75 dB
2R @ Tine 411 ps -30.85 dBn 2R @ Tine 595.8 ps -14.87 dBn
2a (&) Tine 1.952 me 15.74 dB 2a (&) Tine 1.81 me -0.38 dB
MCS2 MCS3
duty factor [dB] = 10 x log (0.694 /0.67 ) = 0.15 [dB] duty factor [dB] = 10 x log (0.538/0.514 ) = 0.20 [dB]
# Agilent T # Agilent T
a Mkr2 6941 ps a Mkr2 538 ps
Ref 18 dBm Atten 26 dB 8.33 dB Ref 18 dBm Atten 26 dB 16.53 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
|H' L T Tt —t 1
T
2R
LgAv ! l LgAv
12 ' 12 '
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1.5 ms (8061 pts) Res BH 8 MHz #UBH 58 MHz Sweep 1 ms (3661 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 395.8 pe -1E.7€ dEm 1R (€3] Tine 321.8 ps -5B.52 dBm
la (€3] Time BE8.9 pe -0.69 dB la (€3] Tine 141 pe 14.85 dB
2R (€3] Time 395.8 pe -1E.7€ dEm 2R (€3] Tine 321.8 ps -5B.52 dBm
2a (€3] Time 694.1 pe 0.29 dB 2a (€3] Tine 538 pe 10.53 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port Main, (Tx 5220MHz)

MCS4 MCS5
duty factor [dB] = 10 x log (0.378/0.354 ) = 0.28 [dB] duty factor [dB] = 10 x log (0.294 /0.27 ) = 0.37 [dB]
# Agilent T # Agilent T
a Mkr2 378 ps a Mkr2 2939 ps
Ref 18 dBm Atten 26 dB -6.84 dB Ref 18 dBm Atten 26 dB -16.26 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
R S A L T T ;
I ' [ |
T t 1 T
LgAv m LaRv W M
51 52 1 51 39 \ |
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep B0 ps (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 606 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 169.1 pe -27.66 dEm 1R (€3] Tine 1271 ps ~32.85 dBm
la (€3] Time 354 pe -0.89 dB la (€3] Tine 269.9 pe -6.19 dB
2R (€3] Time 168.1 pe -27.66 dEm 2R (€3] Tine 1271 ps ~36.55 dBm
2a (€3] Time T8 pe -6.84 dB 2a (€3] Tine 202.9 pe -18.28 dB
MCS6 MCS7
duty factor [dB] = 10 x log (0.274/0.25) = 0.40 [dB] duty factor [dB] = 10 x log (0.254 /0.23) = 0.43 [dB]
# Agilent T # Agilent T
a Mkrl 2495 ps a Mkrl 2299 ps
Ref 18 dBm Atten 26 dB -5.23 dB Ref 18 dBm Atten 26 dB -2.45 dB
#Peak #Peak
Log Log
16 16
4B/ 4B/
2[R —
2)
r [ 1 [ TF ‘ T ” ‘ TIr R i
LgAv LgAv
sl s ™ il 5152 N [T
Center 5.226 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH & MHz #UBH 56 MHz Sweep 60O ps (8001 pts) Res BH & MHz +YBH 58 MHz Sweep 500 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1R (€3] Time 118.8 pe ~37.66 dEm 1R (€3] Tine 120.5 pe -42.21 dBm
1a 3 Tine 248.5 ps -5.23 dB 1a 3 Tine 229.9 ps -2.45 dB
2R 3 Tine 118.8 ps -37.56 dBn 2R 3 Tine 128.5 ps -42.21 dBm
28 3 Tine 273.6 ps -2.72 dB 28 3 Tine 254 ps 4.44 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 21, 2012 November 22, 2012 November 26, 2012
Temperature / Humidity 22 deg.C ,38%RH 22deg.C ,46%RH 20deg.C ,30%RH
Engineer Hikaru Shirasawa Hikaru Shirasawa Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna : Main worst data mode : 0 (MCS)
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]
Low 5260.0 4.32 2.17 9.60 0.05 16.14 41.15 23.98 250.00 7.84
Mid 5300.0 4.67 2.18 9.60 0.05 16.50 44.71 23.98 250.00 7.48
High 5320.0 4.85 2.07 9.60 0.05 16.57 45.44 23.98 250.00 7.41 Worst Data
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor
EIRP (* PIM: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)
[MHZz] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 4.32 2.17 9.60 0.05 3.73 19.87 97.14 - - -
Mid 5300.0 4.67 2.18 9.60 0.05 3.73 20.23 105.54 - - -
High 5320.0 4.85 2.07 9.60 0.05 3.73 20.30 107.25 - - -

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss + Duty factor + Antenna Gain

[Pre check]
Antenna Main
Mode Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Main 0 5300.0 4.67 2.18 9.60 0.05 16.50
Main 1 5300.0 4.58 2.18 9.60 0.10 16.46
Main 2 5300.0 4.52 2.18 9.60 0.15 16.45
Main 3 5300.0 4.47 2.18 9.60 0.20 16.45
Main 4 5300.0 4.40 2.18 9.60 0.28 16.46
Main 5 5300.0 4.34 2.18 9.60 0.37 16.49
Main 6 5300.0 431 2.18 9.60 0.40 16.49
Main 7 5300.0 4.27 2.18 9.60 0.43 16.48
Antenna Aux
Mode Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Aux 0 5260.0 3.61 2.17 9.60 0.05 15.43
Aux 0 5300.0 3.56 2.18 9.60 0.05 15.39
Aux 0 5320.0 3.85 2.07 9.60 0.05 15.57

Worst Rate

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

T
F

elephone
acsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port Main, (Tx 5300MHz)

MCS0 MCS1
duty factor [dB] = 10 x log (1.958/1.934) = 0.05 [dB] duty factor [dB] =10 x log (1.01/0.986 ) = 0.10 [dB]
- Agilent T - Agilent T
aMkr2  1.958 ms aMkrz 181 ms
Ref 18 dBm Atten 28 dB 15.74 dB Ref 18 dBm Atten 28 dB -0.39 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
R
LgAv LgAv m
5182 5182
Center 5.220 806 GHz Span @ Hz Center 5.220 806 GHz Span @ Hz
es BH § MHz #UBH 50 MHz Sweep 3 ms (8091 pts) es BH § MHz #UBH 50 MHz Sweep 2 ms (8091 pts)
Marker  Trace Type o iz finplitude Marker  Trace Type o iz fnplitude
Tine 411 pe -306.85 dBn 1R ()] Tine G052 pe -14.87 dBn
1s @ Tine 1.934 s 11.26 dB 1s @) Tine 986 ps -7.75 dB
2R @ Tine 411 ps -30.85 dBn 2R @ Tine 595.8 ps -14.87 dBn
2a (&) Tine 1.952 me 15.74 dB 2a (&) Tine 1.81 me -0.38 dB
MCS2 MCS3
duty factor [dB] = 10 x log (0.694 /0.67 ) = 0.15 [dB] duty factor [dB] = 10 x log (0.538/0.514 ) = 0.20 [dB]
# Agilent T # Agilent T
a Mkr2 6941 ps a Mkr2 538 ps
Ref 18 dBm Atten 26 dB 8.33 dB Ref 18 dBm Atten 26 dB 16.53 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
| ‘ ‘ T ] T ‘ —t T T —T “
T
2R
LgAv ! l LgAv
12 ' 12 '
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep 1.5 ms (8061 pts) Res BH 8 MHz #UBH 58 MHz Sweep 1 ms (3661 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 395.8 pe -1E.7€ dEm 1R (€3] Tine 321.8 ps -5B.52 dBm
la (€3] Time BE8.9 pe -0.69 dB la (€3] Tine 141 pe 14.85 dB
2R (€3] Time 395.8 pe -1E.7€ dEm 2R (€3] Tine 321.8 ps -5B.52 dBm
2a (€3] Time 694.1 pe 0.29 dB 2a (€3] Tine 538 pe 10.53 dB

Telephone
Facsimile

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port Main, (Tx 5300MHz)

MCS4 MCS5
duty factor [dB] = 10 x log (0.378/0.354 ) = 0.28 [dB] duty factor [dB] = 10 x log (0.294 /0.27 ) = 0.37 [dB]
# Agilent T # Agilent T
a Mkr2 378 ps a Mkr2 2939 ps
Ref 18 dBm Atten 26 dB -6.84 dB Ref 18 dBm Atten 26 dB -16.26 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
R S A L T T ;
I ' [ |
T t 1 T
LgAv m LaRv W M
51 52 1 51 39 \ |
Center 5.220 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH 8 MHz #UBH 56 MHz Sweep B0 ps (8001 pts) Res BH 8 MHz #UBH 58 MHz Sveep 606 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ¥ Axig Amplitude
1R (€3] Time 169.1 pe -27.66 dEm 1R (€3] Tine 1271 ps ~32.85 dBm
la (€3] Time 354 pe -0.89 dB la (€3] Tine 269.9 pe -6.19 dB
2R (€3] Time 168.1 pe -27.66 dEm 2R (€3] Tine 1271 ps ~36.55 dBm
2a (€3] Time T8 pe -6.84 dB 2a (€3] Tine 202.9 pe -18.28 dB
MCS6 MCS7
duty factor [dB] = 10 x log (0.274/0.25) = 0.40 [dB] duty factor [dB] = 10 x log (0.254 /0.23) = 0.43 [dB]
# Agilent T # Agilent T
a Mkrl 2495 ps a Mkrl 2299 ps
Ref 18 dBm Atten 26 dB -5.23 dB Ref 18 dBm Atten 26 dB -2.45 dB
#Peak #Peak
Log Log
16 16
4B/ 4B/
2[R —
2)
r [ 1 [ TF ‘ T ” ‘ TIr R i
LgAv LgAv
sl s ™ il 5152 N [T
Center 5.226 000 GHz Span @ Hz Center 5.220 000 GHz Span @ Hz
Res BH & MHz #UBH 56 MHz Sweep 60O ps (8001 pts) Res BH & MHz +YBH 58 MHz Sweep 500 ps (8001 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1R (€3] Time 118.8 pe ~37.66 dEm 1R (€3] Tine 120.5 pe -42.21 dBm
1a 3 Tine 248.5 ps -5.23 dB 1a 3 Tine 229.9 ps -2.45 dB
2R 3 Tine 118.8 ps -37.56 dBn 2R 3 Tine 128.5 ps -42.21 dBm
28 3 Tine 273.6 ps -2.72 dB 28 3 Tine 254 ps 4.44 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Method: PM)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 21, 2012 November 22, 2012 November 26, 2012
Temperature / Humidity 22 deg.C ,38%RH 22deg.C ,46%RH 20deg.C ,30%RH
Engineer Hikaru Shirasawa Hikaru Shirasawa Akio Hayashi
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna : Main worst data mode : 0 (MCS)
Antena terminal power (* PIM: Power Meter with power senser, AV: Average)
Ch Freq. P/M (AV) | Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]
Low 5500.0 6.23 2.05 9.59 0.05 17.92 62.00 23.98 250.00 6.06
Mid 5580.0 6.36 2.07 9.60 0.05 18.08 64.33 23.98 250.00 5.90 Worst Data
High 5700.0 6.15 2.13 9.61 0.05 17.94 62.29 23.98 250.00 6.04
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Duty factor
EIRP (* PIM: Power Meter with power senser, AV: Average) Reference Data
Ch Freq. P/M (AV) | Cable Atten. Duty | Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.i.rp.) (eirp.) | (ei.rp) (eirp)
[MHZz] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 6.23 2.05 9.59 0.05 4.77 22.69 185.95 - - -
Mid 5580.0 6.36 2.07 9.60 0.05 4.77 22.85 192.93 - - -
High 5700.0 6.15 2.13 9.61 0.05 4.77 22.71 186.81 - - -

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss + Duty factor + Antenna Gain

[Pre check]
Antenna Main
Mode Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Main 0 5580.0 6.36 2.07 9.60 0.05 18.08 |Worst Rate
Main 1 5580.0 6.09 2.07 9.60 0.10 17.86
Main 2 5580.0 6.02 2.07 9.60 0.15 17.84
Main 3 5580.0 6.00 2.07 9.60 0.20 17.87
Main 4 5580.0 5.97 2.07 9.60 0.28 17.92
Main 5 5580.0 5.88 2.07 9.60 0.37 17.92
Main 6 5580.0 5.87 2.07 9.60 0.40 17.94
Main 7 5580.0 5.92 2.07 9.60 0.43 18.02
Antenna Aux
Mode Freq. P/M (AV) | Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm]
Aux 0 5500.0 6.10 2.05 9.59 0.05 17.79
Aux 0 5580.0 6.16 2.07 9.60 0.05 17.88
Aux 0 5700.0 6.17 2.13 9.61 0.05 17.96
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port Main, (Tx 5580MHz)

MCS0 MCS1
duty factor [dB] = 10 x log (1.958/1.934) = 0.05 [dB] duty factor [dB] =10 x log (1.01/0.986 ) = 0.10 [dB]
Agilent T 3% Agilent T
& Mkr2 1,938 ms & Mkr2 181 ms
Ref 18 dBm Atten 20 dB 15.59 dB Ref 18 dBm Atten 20 dB 6.69 dB
#Peak #Peak

LgAv LgAv
51 82 51 82
Start 5.560 009 GHz Stop 5.580 @06 GHz Start 5.580 009 GHz Stop 5.580 Q08 GHz
es B 8 MHz #UBH 58 MHz Sweep 3 ms (3001 pts) es BH 8 MHz #YBH 56 MHz Sweep 2 ms (8001 pts)
Marker  Trsce Typa W Rxis finplituda Markar  Trace Type W Axis finplituda
1R @ Tina 627.4 pe -32.29 dBm 1R @ Tine 52L.5 pe -18.86 dBu
1a @ Tine 1.934 ns 11.28 dB 1 @) Tine 98E.5 ps ~8.85 dB
2R @ Tina £27.4 pe -32.29 dBm 2R (@ Tine 5215 pe -12.86 dBn
B [} Tina 1.958 ne 15.59 dB N @ Tine 1.61 ns 8.59 dB
MCS2 MCS3
duty factor [dB] = 10 x log (0.694 /0.67 ) = 0.15 [dB] duty factor [dB] = 10 x log (0.538/0.514 ) = 0.20 [dB]
3 Agilent T 3% Agilent T
A Mer2 6941 ps A Mir2 538 ps
Ref 16 dBm ftten 26 dB 17.86 dB Ref 16 dBm Atten 20 dB 3.66 dB
#Peak #Peak
Log Lag
1@ 14
dB/ dB/
i T S u| KA T 1t ] Eal ‘“l Rl \l“\wll\ T ‘
LgAv ) LgAv M m
51 82 518 ‘ |
Start 5.560 009 GHz Stop 5.580 @06 GHz Start 5.580 009 GHz Stop 5.580 Q08 GHz
es B 8 MHz #UBH 58 MHz Sweep 1.5 ms (8001 pts) es BH 8 MHz #YBH 56 MHz Sweep 1 ms (8001 pts)
Marker  Trsce Typa W Rxis finplituda Markar  Trace Type W Axis finplituda
1R @ Tina 435.4 pe -35.38 dbm 1R @ Tine 188.9 pe -29.80 dBn
1a @ Tine £69.9 ps 17.809 dB 1a @ Tine E12.0 ps 9.27 dB
2R @ Tina 435.4 pe -35.38 dBm 2R (@ Tine 188.9 pe -29.88 dBn
B @ Tina §94.1 pe 17.86 dB B €l Tine 538 ps 3.56 dB
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33CE0266-SH-02-D-R1

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port Main, (Tx 5580MHz)

MCS4 MCS5
duty factor [dB] = 10 x log (0.378/0.354 ) = 0.28 [dB] duty factor [dB] = 10 x log (0.294 /0.27 ) = 0.37 [dB]
3 Agilent T 3% Agilent T
A Mkr2 378 ps A Mir2 294 ps
Ref 16 dBm ftten 26 dB 217 dB Ref 16 dBm Atten 20 dB -1.62 4B
#Peak #Peak
Log Lag
1@ 14
dB/ dB/
L [ | MRINE sl ‘
\ il I
LgAv m LgAv
51 82 \ I 518 ”‘ i
Start 5.560 009 GHz Stop 5.580 @06 GHz Start 5.580 009 GHz Stop 5.580 Q08 GHz
es B 8 MHz #UBH 58 MHz Sweep 800 ps (3001 pts) es BH 8 MHz #YBH 56 MHz Sweep 689 ps (3001 pts)
Marker  Trsce Typa W Rxis finplituda Markar  Trace Type W Axis finplituda
1R @ Tina 174.8 pe -22.52 dbm 1R @ Tine 169.5 pe -29.14 dBn
1a @ Tine 353.7 ps 4.78 dB 1a @ Tine 260.0 ps 1.05 dB
2R @ Tina 174.8 pe -22.52 dBm 2R (@ Tine 169.5 pe -29.14 dBn
B @ Tina 378 ps 217 dB B €l Tine 294 ps -1.52 dB
MCS6 MCS7
duty factor [dB] = 10 x log (0.274/0.25) = 0.40 [dB] duty factor [dB] = 10 x log (0.254 /0.23) = 0.43 [dB]
3 Agilent T 35 Agilent T
a Mkr2 2741 ps A Mkr2 254 ps
Ref 16 dBm fitten 26 dB 3.17 dB Ref 16 dBm Atten 20 dB -7.53 dB
#Peak #Peak
Log Log
18 16 | |
dB/ | iR dB/
AR TR A 1L oI o] al
LgAv w LgAv m
s1 50 | ' 1% i )
Start 5.580 000 GHz Stop 5.588 088 GHz Start 5.580 008 GHz Stop 5.580 808 GHz
o5 BH 8 MHz +EH 58 MHz Sweep 6OA ps (3001 prs) o5 BH 8 MHz #YBH 50 MHz Sweep 500 ps (3001 prs)
Marker  Trace Type W Rxis finplituda Marker  Trace Type o Axie finplituda
iR @) Tine 183.5 pe -25.36 dBm iR @) Tine 163.3 ps -32.37 dBm
1a @ Tina 249.9 pe 311 dB 1a @ Tine 230 ps -1.52 dE
2R @ Tine 183.5 pe -25.36 dBn 2R @ Tine 163.3 ps -32.37 dBn
Za 3 Tina 274.1 pe 217 dB Za 3 Tine 254 pe —753 dB
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